
MT-97 Rev. No.2, 7/56 

GROUP 12 - ENGINES 

SD-220-GASOLlNE, CODES 1201, 1221 

SD-240-GASOLlNE, CODES 1202, 1212 


SD-240-LPG, CODE 1231 

BD-264-GASOLlNE, CODE 1222 


I AND II - ENGINE, CRANKCASE AND CYLINDER HEAD 
ENGINE ASSEMBLIES AND TRIM KITS 

FIG. 12-1 GASKET SETS 
FIG. 12-2 CRANKCASE AND RELATED PARTS 
FIG. 12-3 CONVERTER AND HOUSING (FOR TRANSMISSION CODE 1374) 
FIG. 12-4 CYLINDER HEAD AND RELATED PARTS 
FIG. 12-5 OIL FILTER (CODE 1250) 

III - ENGINE COOLING 

FIG. 12-6 WATER OUTLET, THERMOSTAT, w.~H~.PUMP, FAN AND BELT RADIATOR CORE AND MOUNTING 

RADIATOR CORE AND MOUNTING 

FIG. 12-7 (ALL SERIES EXCEPT RC-160) 
FIG. 12-8 (RC-160 SERIES) 

IV - ENGINE MOUNTING 
FIG. 12-9 FRONT MOUNTING 

REAR MOUNTING 

FIG. 12-10 (R-l00, R-llO, R-120, R-130 SERIES, WITH SD-220 ENGINE EXCEPT WITH TRANSMISSION CODE 1374) 

FIG. 12-11 (R-l00, R-llO, R-120, R-130 SERIES WITH TRANSMISSION CODE 1374) 

FIG. 12-12 (R-l00, R-120, R-130 SERIES WITH SD-240 ENGINE, EXCEPT WITH TRANSMISSION CODE 1374) 


(R-I40-4x4, R-J50, R-160, R-J60-4x4, RC-160 SERIES) 

V - ENGINE FUEL SYSTEM 
CARBURETOR MOUNTING (GASOLINE) 

FIG. 12-13 SD-220, SD-240 WITH CARTER CARBURETOR (WITHOUT GOVERNOR) 

FIG. 12-14 SD-220, SD-240 WITH HOLLEY CARBURETOR (WITHOUT GOVERNOR) 

FIG. 12-14A BD-2M WITH HOLLEY CARBURETOR 

FIG. 12-18 SD-220, SD-240 WITH CARTER CARBURETOR (WITH HOOF GOVERNOR, CODE 1554) 

FIG. 12-19 SD-220, SD-240 WITH HOLLEY CARBURETOR (WITH HOOF GOVERNOR, CODE 1554) 


CARBURETOR (GASOLINE) 

FIG. 12-15 CARTER (SD-220, SD-240)" 
FIG. 12-16 HOLLEY (SD-220, SD-240) 
FIG. 12-17 HOLLEY (BD-2M) 

GOVERNOR (HOOF, CODE 1554) (GASOLINE) 

FIG. 12-18 SD-220, SD-240 WITH CARTER CARBURETOR 
FIG. 12-19 SD-220, SD-240 WITH HOLLEY CARBURETOR 

CARBURETOR MOUNTING (LPG) 

FIG. 12-20 SD-240 (WITHOUT GOVERNOR) 

FIG. 12-25 SD-240 (WITH HOOF GOVERNOR, CODE 1554) 


CARBURETOR (LPG) 

FIG. 12-21 ENSIGN (SD-240) 

PRINiEO IN UNITED STATES OF AMERICA 

12-1 

Donated by John & Susan Hansen - For Personal Use Only



III 
MT-97 Rev. No.2, 7/56 

GROUP 12 - ENGINES HI 

v- ENGINE FUel SYSTEM Continued 
GOVERNOR (HOOF, CODE 155.4) (LPG 

FIG. 12-25 50-240 

FIG. 12-20 LPG ENGINE EQUIPMENT ANO MOUNTING 

i~G. 12-22 FUEL REGULATOR (LPG) 

FIG. 12-23 FUEL FILTER (LPG) 

FIG. 12-24 FUEL SOLENOID VALVE (LPG) 

FIG. 12-26 FUEL PUMP (CARTER) 

FIG. 12-27 FUEL PUMP (AC) 


CARBURETOR AIR CLEANER (STANDARD) (ALL SERIES, EXCEPT RC-l60) 

FIG. 12-28 50-220, 50-240 GA50LlNE WITH CARTER CARBURETOR 

FIG. 12-29 50-220, 50-240 GASOLINE WITH HOLLEY CARBURETOR ANO 50-240 LPG 

FIG. 12-33 BO-264 


CARBURETOR AIR CLEANER (STANDARD) (RC-160 SERIES) 
FIG. 12-30 50-240 WITH CARTER CARBURETOR 

FIG. 12-31 SO-240 WITH HOLLEY CARBURETOR 

FIG. 12-33A 80-264 WITH HOLLEY CARBURETOR 


CARBURETOR AIR CLEANER (HEAVY DUTY CODE 1552) ·(ALL SERIES EX'CEPT RC-160) 
FIG. 12-32 50-220, 50-240 ) 

ACCELERATOR, THROTTlE AND CHOKE CONTROL (LEFT HAND DRIVE 
FIG. 12-34 NOT FOR TRANSMISSION COOE 1374 (ALL SERIES, EXCEPT RC-l60) 

FIG. 12-35 FOR TRANSMISSION CODE 1374 

FIG. 12-36 RC-160 SERIES 


ACCelERATOR, THROTTlE AND CHOKE CONTROL (RIGHT HAND DRIVE) 
FIG. 12-37 ALL SERIE5 

PR1NTI:U) IN UN'TED STATES 0'" AMERICA 

12-2 

Donated by John & Susan Hansen - For Personal Use Only



MT-97Rev, No.2, 7/56 

GROUP 12 - ENGINES 

ENGINE ASSEMBLIES AND TRIM KITS 

50-220 GASOUNE, CODES 1201, 1221 

SD-24O GASOLINE, CODES 1202, 1212 


SD-24O LPG, CODE 1231 

110-264 GASOLINE, CODE 1222 


ENGINES, WITHOUT FUEL AND ELECTRICAL EQUIPMENT 
(WITH STANDARD ALTITUDE PISTONS) 

ENGINE, ASM. 

SD-220 GASOLINE 

50-240 GASOLINE 

SD-24O LPG 

110-264 GASOLINE 


ENGINES, WITHOUT FUEL AND ELECTRICAL EQUIPMENT 
(WITH 5000 FOOT ALTITUDE PISTONS, CODE 1255) 

ENGINE, ASM. 
50-220 GASOLINE 
SD-24O GASOLINE 
110-264 GASOLINE 

SKELETON ENGINES 

(WITH STANDARD ALTITUDE PISTONS) 


ENGINE, SKELETON, ASM. 
SD-220 GASOLINE 
SD-24O GASOLINE 
SD-264 GASOLINE 

SKELETON ENGINES 
(WITH 5000 FOOT ALTITUDE PISTONS, CODE 1255) 

ENGINE, SKELETON, ASM. 
SO-22O GASOLINE 
SD-24O GASOLINE 
50-264 GASOLINE 

TRIM KITS 

KIT, TRIM, FUEL AND ELECTRICAL EQUIPMENT 
50-220, SO-240 GASOLINE (SD-24O, IIELOW ENGINE SERIAL NO. 118 159) 
50-240 GASOLINE (ENGINE SERIAL NO. 118 159 UP) 
SD-24O LPG 
110-264 GASOLINE 

158539 R91 

158541 R91 

158543 R91 

142879 R91 


158540 R91 
158542 R91 
143802 R91 

90 271 R91 
90272 R91 

143148R91 

145898 R91 
145899 R91 
145900 R91 

90284 R93 
128991 R92 
137259 R91 / 
143149 R92 

PRINTED IN UNITED STAYES OF" AMERICA 

12-3 

Donated by John & Susan Hansen - For Personal Use Only



MT-97 GROUP 12 - ENGINES 

GASKET SET, cylinder head overhaul, 69 715 R91 

0 0 

00 

0 
0 C@) 

0 
0 
~ 0 

0 
0 

0 0 0 0 0 0 0 0 0 

GASKET SET, crankcase overhaul, 70 121 R92 
A·38311 

FIG. 12-1 - ENGINE GASKET SETS 

PRrNTEO IN UNITED STATES oF' AMERICA 

12-4 

Donated by John & Susan Hansen - For Personal Use Only



MT-97 

GROUP 12 - ENGINES 

11 

72­

A-38312 

FIG. 12-2 ­ CRANKCASE AND RELATED PARTS 

I NO. REQ'C I 
KEY OEseR I PTION 50-220 50-240 BO-264 I I H PART NUMBER 

ENGINES ENGINES ENGINES i 

I NUT I I 1 16 026 DS 
2 LOCK 1 I I 16 025 D 

3 GEAR SET 1 I 1 69 682 R91 

4 BOLT 2 2 2 70425 RI 

5 FLA"'GE I I I 35 650 HA 

6 'KEY WOODRUFF 1/4 x 3/4" 1 I I 127 559 
7 BEARI"'G 1 I I 70259 RI 

8 • BEARING I I I 70 260 RI 

9 BEARING I I I 70261 RI 

10 BEARING I I I 70262 RI 

II BEARING SET I I I 1:10 476 R91 

12 CAMSHAFT I I I 69 681 R21 

13 GASKET I j I 69 735 RI 

14 COVER I I I 69 734 RII 
PRINTED IN UNITED STATES OF AMERICA 

.. 
12-5 

Donated by John & Susan Hansen - For Personal Use Only



MT-97 Rev, No, 2, 7/56 


GROUP 12 - ENGI NES 


KEY DESCRIPTION 80-26.<1 f H PART NUMBER 

ENGINES 

FIG. 12-2 - CRANKCASE AND RELATED PARTS - Continued 

15 PLUG, EXPANSlON, 2" 2 2 2 70 129 R I 


16 SCREW, RD-HD., SLT" 1/4NC x 1/2" 23 23 23 113 955 


17 PLUG, PIPE, SQ-HD., 1/6" Z 2 2 103 665 


18 PLUG, PIPE, CTSK .. , 3/8.'1 2 Z 2 103 873 

..-- ­

:£; 19 FLYWHEEL, w/GEAR, A5M. I I I 69 496 RII 


i~ 20 GEAR I I I ! 95 691 H 


(*) 21 BOLT 6 6 6 70426 RI 


®22 103 319WASHER, LX.. , 1/4", MED. I I I 


~23 WASHER, FL. 1/4" 7 7 7 118 773 

~. 24 COVER I I I 80 593 RI 


~ 25 BOLT 4 4 4 (1(1 07(1 RI 


WASH~R, LK., 7/16", EXT. 4 4 4 138 )193 R I 


,~*~ 26 HOUSING I I I 69 483 R21 

~27 BOLT 2 2 2 70428 RI 


WASHE& LK. 7/16" EXT, 2 2 2 138 493 


~2{l LUBRICATOR, STGHT 1/8" I I 1 119512 


e29 LUBR I CA TOR, 30 0 1/8" 1 I I 109 353 


~·30 GASKET I 1 1 70 113 R 1 


(!; 3 1 COVER 1 I 1 70 III RII 


e:; 32 PIN, COTT...ER, 3/,6 xJ/4" I I I 103 406 


33 ­PLUG I I I 61 263 VA 
..~------. 

34 GASKET I I I 3 405 H 

SPRING I 1 I 49 946 HA 


36 VALVE 1 I I 41 310 H 

35 

GASKET 1 1 I 35 654 H37 

38 BODY .. 
I I I 41 311 HA 

.-~ 

VALVE, A.SM • I I I 36 534 He 

.... 

BOLT HEX-HO. 7/16NC x 1-1/4" 4 4 4 181 1'19 


40 WASHER, LK., 7/16", MED. 4 4 i 4 i 103 322 


41 BOLT, HEX-HD. S/16NC x I" 6 6 6 181 088 

42 WASHER, LK.,.2/ 16", MEO. 6 6 6 103 320 


39 

GASKET AR AR AR 69 607 RI43 .---- ­
44 GEAR I I I 35 631 H 

SHAFT I I I 35 647 H 


46 GEAR I I I ! 69 608 RI 


45 

SEAL 1 1 I 70 114 RI 

48 PIN, STGHT" 1/8 x 7/8" I 1 I 112 011 


49 KEY, WOODRUFF 1/8 x 5/8" I I I _103 ~05 


50 PUMP, w/FLOAT, ASM. I I I 69 6olJ.R9 1 


__51_. SHAFT, w/GEAR, ASM. 1 1 I 69 606 RII 

~47 

COVER I I I 69 493 RI52 

PIN, COTTER, 1/8 x 1-1/4" I I I 103 386 


54 FLOAT ASM. I I 1 69 609 R91 


GASKET I I I 69 614 RI 


53 

55 
56 PAN, w/PLUG, ASM. 

FOR R-I'50 R-160 RC-160 SER I ES I I I 69 611 R21 

FOR R-IOO, R-IIO, R-IZO, R-130, R-140-4x4 SERll:S 

R-160-4x4 SERIES 1 I 69 610 R31 
j ~\ ,

.(!) NOT FOR TRANS. CODE 1374 - SEE F,G. t~ "~;.". 

PRINTED IN UNITEO STATES OF AMERICA 

12-6 

Donated by John & Susan Hansen - For Personal Use Only



m 
MT-97 Rev. No.2, 7/56 HIGROUP 12 - ENGINES 

I 	 NO. REO"O 

KEY DESCRIPTION 	 I H PART NUMBER50-220 I 50-UO I 80-20. 
ENGINES ENGINES ENGINES 

FIG. 12-2 - CRANKCASE AND RELATED PARTS - Continued 

57 BOLT, HEX-HD., 5/16NC x 1/2" 25 25 25 137 bOll RI 


58 RE 1Nt Vt<Lt.Mt." 1 1 1 114 b69 RI 


59 GASKET 1 1 1 3 405 H 


60 PLUG 1 I I 41 300 HA 


61 TUBE 


NOT FOR RC-160 SERlES 1 1 1 70 130 R I 


FOR RC-160 SERlES 


("PR. ) I I 87543 RI I 

(LWR. ) I I 87 537 RI 

62 I GASKET (FELT) I I I 34 259 H 

._-­
63 GAUGE, ASM. 


NOT FOR RC-160 SERlES I I I 78 999 R II 


FOR RC-160 SERIES I I 87 545 R II 


64 BOLT 12 12 12 70 013 RI 

65 NOT SERVICED SEPARATELY 

66 BEARING, ASM. 

SD-220, SD-240 ENG. 

STD.5IZE 6 70017 RII 

.002 u/s 6 70018 R II 

.010 u/s 6 155 570 R II 

.020 U/S 6 70019RII 

.010 U/S 6 70 020 R II 

.060 u/s 6 70 021 RII 

00-264 ENG. 

STD. 5 lIE 6 141 799 RII 

.002 U/S 6 141800RII 

.010 u/S 6 155 579 RII 

_...	0.020 U/S 6 14180lRil 

.030 u/S 6 141 802 RII 

.060 u/s 6 141 803 RII 

66 BEARING, SET 

SD-220, SO-340 ENG. 

5TO. 5 lIE I I 80583 R91 

.002 U/S I I 80 '584 R91 

.010 U/S I I I')') ,)61 R91 
..--. 

•020 ufs I I 80 '18'1 R21 

.030 u/s I I 80 586 R91 

.060 u/s I I 80587 R91 

00-264 	ENG. 

STD. SIZE I 141 804 R91 

.002 u/s I 141 '805 R91 

.010 U/S I '25 560 R;11 

.020 U/S I 141 806 R91 

.0'10 u/s 1 141 807 R91 

.060 u/s I 141 808 R91 

67 ROD, ASM. 6 6 6 70 009 RII 

68 BUSHING 6 6 6 i 70 012 RI 

69 PIN 

STD. SIIE 6 6 6 70014 RI 


.00') o/s 6 6 6 IO 015 RI 


.008 O/S £, 6 6 70016 RI 

PRIN'rEO IN UNI"rEO STATEf OF AMERiCA 

12-7 

Donated by John & Susan Hansen - For Personal Use Only

http:Vt<Lt.Mt


--

MT-97Rev. No, 2, 7/56 

GROUP 12 - ENGINES 

KEY Dl::SCR j PT tON 	 SD-220 , H PART NUMBER 

ENGINES 

FIG. 12-2 - CRANKCASE AND RELATED PARTS - Continued 

70 RING 	 12 12 12 19 517 0 

71 RING SET (FOR ONE PISTON) 

50-220, 50-240 ENG. (SEE NOTE A) 
STD. SI ZE 6 6 134 1521 R92 
.020 0/5 6 6 138 253 R92 

.030 o/s 6 6 13:.1 636 ~92 

.040 0/5 6 6 130 251 292I I 
50-220 ENG. (SEE NOTE B) 

STD. SIZE 	 6 .. 1~~2 
.020 0/5 . 6 i '30 252 P')c 

.030 0/5 6 '15 635. "92 

.040 0/5 6 liLz50 Q22 
BO-264 ENG. 


STD. SIZE 
 6 141 °J')7 R;i2 
.020 0/5 6 141 398 RS,2 

.030 0/5 6 I'll 'Y;!9 R92 

.040 0;5 6 142~ 

_ .. 

RING SET (FOR SIX PISTONS)._~71 

50-220 SD-240 ENG. (SEE NOTE A) 


STO SIZE I I 122 141 HB 

.020 O/S I I 122 142 H8 
.o~o O/S I I 71 426 R92 
.040 0/5 I I 71 427 Jl.9L~-----_~ 
.0600;5 I I 71 428 R92 

50-220 ENG. (SEE NOTE 8) 
STD. SIZE I 128 962 R92 
.0200/5 I 128 963 R92 
.0.30 0/5 I 128 964 R92 
.040 0/5 I 128 965 R92 
.060 0/5 I 128 966 R~2 

80-264 ENG. 

STD. SIZE I 141 992 R91 
.020 0/5 I 141993 R9 1 

- .. 	
.030 0/5 1 141 994 R91 
.040 0/5 I 141 995 R91 
.060 0/5 I 141]:.l6 R91 

STANDARD ALTITUDE PISTONS 
(FOR GASOLINE ENGINE) 

72 PISTON; w/PIN; ASM. 

50-220 ENG. (SEE NOTE A) ..__. 

STD SIZE 6 79 297 RII 
.005 0/5 6 li~l 
.010 0/5 6 1'1 <'2.2 R I I 
.020 O/S 6 79 JOO RII .._.­

.030 0/5 6 79101 RII 

.040 O/S 6 79 '102 RII 

.060 O/S 6 79 304 RII 
NOTE A - 50-220, BELOW EN~'NE SERIAL No. 261932 
NOTE 8 - 50-220, ENGINE SERIAL No. 261932 UP 

i 

PRINTED IN UNITED STATES OF AMERICA 

12-8 

Donated by John & Susan Hansen - For Personal Use Only

http:141]:.l6


ml. 

MT-97Rev. No.2, 7/56 NtGROUP 12 - ENGINES 
NO. REQ'O I 

KEY DESCRIPTION ! H PART NUMBER50-220 . / 50-240 /80-264 I
ENGiNES ENGINES ENGINES 

FIG. 12-2 - CRANKCASE AND RELATED PARTS - Continued 

72 PISTO"J, "/pl'\, ASM. (CONT'O.) 
! SD-220 "G. (SEE NOTE B) 

STD. SIZE 6 125 875 R 1 I / 

.010 0/5 6 I 128 154 RII 

.020 0/5 6 128 155 R II 

.0.32 0/5 6 128 I~RII 

.040 o/s 6 128 157 RII 

.060 0/5 6 
I I 128 159 RII 

SD-240 ENG. (SEE NOTE C) 

STD. SIZE 6 _. 79 321 R I I 

i .OOS 0;5 I 
! 6 79 322 RI I 

.010 (jiS 6 79 323 RII 

.~o/s 6 12 324 RII 

030 os 6 79 325 R I I 

.040 O,'S 6 79 326 RII 

.060 0;5 6 79 328 RII 

SO-240 ENG (SEE NOTE 0) 

2!D 3'ZE 6 79 329 RII .-­
.010 0/5 6 79 33L..B.11 
.020 0/5 ! 6 79 332 R I I 

030 oLs 6 79333 RII 

.040 0/5 6 79334RII 

.060 0/0, I 6 I 
79 336 RI I 

BO-264 (NG. 

STD. 5' ZE 6 141 829 R 1 I 

.010 o/s 6 I 1111811 RII 

.020 0/5 6 141 83<'..RII 

.030 0/5 
I I 

6 141 833 RII 
. 040 0/5 6 141 834 RI~I__. 

.060 0/5 6 141 835 RII 

5000 FOOT ALTITUDE PISTONS, CODE 1255 FOR GASOLINE 
ENGINE AND STANDARD ALTITUDE FOR LPG ENGINE 

72 PISTON w/plN; ASM. 

50-229 E".G (SEE NOTE A) 

STD SIZE 6 n 302 RII 

.010 0/5 6 19 301 RII 

.Q<'2 0/5 6 79 'l08 RII "­

.030 0/5 6 79 'lQ2 RII 

.01'0 0/5 6 79 310 RII 

.060 0/5 6 ! 79312RII 
50-220 ENG (SEE NOTE B) 

"'-.~" 

STD. SIZE 6 12,8 160 R II 

.010 0/5 6 128 162 RII 

.020 O/S 6 128 163 RII 

.030 0/5 6 128 164 RII 

.040 0/5 6 128 16') RII 

.060 0/5 6 128 167 RII 

NOTE A - SD-220, 

NOTE B - 50-220, 

BELOW ENGINE SERIAL No 261912 

ENG' NE SER I AL No. 261932 UP 

.-.~.-r-­

NOTE .C S~ BELOW ENGINE SERIAL No. 118159 
NOT! 0 SD-240, ENGINE SERIAL No. 118159 UP 

,. 

-~-~-~ <•• 

PRINTED IN UNITED STATES OF' AMERICA 

' . .1 2-9 

./ 
<l
.'/ 

Donated by John & Susan Hansen - For Personal Use Only



MT-97 Rev. No.2, 7/56 

GROUP 12 - ENGINES 
NO. REQ'O 

KEY DESCRIPTION 50-220 I SO-2~0 I 80-264 
ENGINES ENGINES ENGINES 

FIG. 12-2 - CRANKCASE AND RELATED PARTS - Continued 

~. PISTON, wIPIN, ASM. lCONT'D.) 
50-240 ENG. (SEE NOTE C) 

STD. SIZE 6 

.010 0/5 6 

.020 0/5 6 

.030 0/5 6 

.040 0/5 6 

.060 0/5 6 
SD-240 ENG (fOR LPG ENG.) (fOR GASOLINE ENG. SEE NOTE oj 

STD. SIZE 6 
.010 0/5 6 
.020 0/5 6 
.030 o/s 6 
.040 0/5 6 
.050 O/S 6 

.06oo/s 6 
BD-264 ENG. 

STD. SIZE 6 
.010 0/5 6 
.020 0/5 i 6 
.030 0/5 I 6 
.040 0/5 6 
.060 0/5 6 

WASHER 	 I I f73 

74 NUT 
PL. TYPE I I 1 
STARTING JAW TYPE 1 1 I 

75 	 PULLEY 1 

PULLEY, W/OAMPER, ASM. (ONE PC. UNIT; fOR 2 pc. UNIT ORDER 


PULLEY AND DAMPER I I 
PULLEY I I 
DAMPER, ASM. I I 
BOLT (PULLEY TO 'DAMPER) 6 6 
WASHER LK. 5/16' MED (PULL EY TO DAMPER BOLT 1 6 6 

76 SLINGER 	 I I 

CRANKSHAFT , STD. SIZE ! 

1 
I 

I 
CRANKSHAFT, w/BEARINGS, ASM., u/s 

1 

n 	 ­

- ... 
1 

I 

GASKET . 	 1 1 I78 
GASKET I " I 

NOTE C - 50-240, SELOW ENGINE SERIAL No. 118159 
NOTe 0 - sO-24o, ENGINe SERIAL No. 118159 UP 

79 

PRINTED IN uNITED STATES OF AMERICA 

12-10 

1 H PART NUMBER 

79 329 RII 

79 331 RII 

79 332 RII 

79 333 RII 

79 334 RII 

79 336 RII 


79 337 RII 
79339 RI1 

79 340 RII 

79341 RII 

79 342 RII 

79 343 RII 

79 344 RII 


141 836 RII 

141 838 RII 

141 839 Rf 1 

141 840 RII 

141 841 RII 

141 842 RII 


70 192 RI 

104 006 RI 

35 667 H 


78 957 RI 

78 714 R91 
78 886 RI 

..19 110 R21 
94 891 H 

10, ,20 

71 763 RI 

70 115 RI 
7Q III) RI 

141 779 RI 

996 839 R91 
996 84, R91 
996 840 R91 

69 762 R2 

69 764 RI 


Donated by John & Susan Hansen - For Personal Use Only



MT-97 Rev. No.2, 7/56 

GROUP 12 - ENGINES 

SCRIPTION I H PART NUMBER80 26450-220 I 50-2"0 1 - " 
ENGINES ! ENGINES ,E~N_GI_~_ES_I--__________ 

FIG. 12-2 - CRANKCASE AND RELATED PARTS - Continued 

RETAINER I 1 I 71 764 R I 

81 SEAL I I I 71 762 RI 

(j2 BOLT HEX-HD 3/8NC x 3/4" 7 7 7 181 108 

83 BOLT, HEX-HD., 5/16NF x 5/(j" 3 3 3 183 685 
84 COVER, w/SEAl, ASM. I I I 69 765 RII 

80 

85 WASHER, LK. 3/8" MED. 2 2 2 103 321 

86 PLATE I I I 69 744 R I 

87 3 3 3NUT, HEX., 5/16NF 103 025 

88 CRANKCASE ASM. ! 

W/CAPS : 
SO-220, 50-240 ENG, I I 69 499RII 

BO-264 ENG I 141 n6 RII 

I W/STD. ALT. PISTONS 

SO-220 ENG. I 70 122 R9 I 

SO-240 ENG. I 70 125 R91 
80-264 ENG. 1 142 001 R21 

w/5000 FT. ALT. PISTONS I 
50-220 ENG. I 141 075 R91 

-, 

50-240 ENG. I 141 07!J R91 

BO-264 ENG 1 Ih801 R5)1 

89 PLUG EXPANSION 1-'j/8" ~ " 
, 70 128 RI 

90 SCREW, RD-HD SL T. 1/4NF x 5/8" 2 2 2 422 600 

9 1 

92 

I GASKET 

TUBE, ASM. 

1 

1 

I 

I 

1 

I 

84 
84 

772 RI 

7"0. RII 
.~.-

93 BUSHING 2 2 2 71 327 RI 

94 PIN, DOWEL 

STD. SIZE (4 USED "/TR~. CODE 1374) 2 2 2 I 7!!2 Y 

,._-, .0300/ S (4 USED WrrRANS CODE 1374) 2 2 2 54,808 H 

95 SEAL 2 2 2 70 181 RI 

96 PIN, DOWEL 3 3 3 82 970 RI 

97 PACKING 1 I I I 7'18 Y 
I 

98 CAP I I I 70 106 RI 

99 WASHER 10 10 10 58516 H 
,-~, 

100 BOLT 10 10 10 --.10 '33 RI ._--­

(DIOI BEARING 

50-220, sO-240 ENG,i 
STD. SIZE I ! I 70 170 R92 

.002 U/S 1 I 70 236 R92 

.010 u/s ! I 155 559 R91 

.020 U/S 1 I 70 240 R92 

.030 u/s I I 70 244 R92 

.060 u/s I , 70 248 R92 

80-264 ENG. i 

STO. SIZE I 141 957 R91 ,
.010 u/s I 155 554 R91 

.020 u/s I 141 965 R91 

.030 u/s I 141 969 R91 

.060 uti. I 141 973 R91 
--. 

102 CAP I I I 70 105 RI 

f SEE END OF LIST 
PRINTEO IN UNITED STATES OF AMERICA 

12-11 

Donated by John & Susan Hansen - For Personal Use Only



MT-97 Rev. No.2, 7/56 


GROUP 12 - ENGINES 


ION 	 BO-26~ I H PARr NUMBER 

ENGINES 

FIG. 12-2 - CRANKCASE AND RELATED PARTS - Continued 

(t) 103 BEARING 

SO-220, SO-240 ENG. 

S TO. 5 I ZE 1 I 70 159 R92 
.002 U/S I I 70 21'5 R92 

.010 U/S I I ---'52353 R91 

.020 U/S I I 10 232 R92 

.019 !:J/s I I 70 241 R92 

.060 U/S I I 70 247 R92 

80-264 ENG. 

\ S TD. 5 I ZE I 141 9'56 R91 

I 	 .010 U/S I 1'5'5 '5'58 R91 
.020 u/s I 141 964 R<;ll 
,0<0 lJ/s i L IIU 968 Rq2 

.060 u/s 1 141 972 R<;l1, 

1 	 1 1 70 104 RI~CAP 
G)I BEARING 

SO-220, SO-240 ENG. 

STD. SIZE I i I 70 148 R92 

.002 U/S I 70 214 R91 

.010 U/S I 155 552 R91:= 

.020 U/S 1 I 70 238 R92 

.030 u/s 1 I 70 242 R92 
.• 1iG0 U/S 1 I 70 246 R92 

BD-264 ENG. 

5 TD. 5 I IE I 141 95'5 R91 
.010 U/S I 155 557 R91 
.020 U/S 141 963 R91 

.030 U/S 141 967 R91:­

.060 u/s I 141 971 R91 


106 CAP", I I I IO 103 RI 


CD 107 BEARING 

SO-220, 50-240 ENG. 

S TO. SIZE I I 70 137 R92 

.002 U/S I I 70 233 R92 

.010 u/s I I 155 551 R91 

.020 U/S I I 70 237 R92 

.030 U/s I I 70 241 R92 

.060 6/5 ! I 70 245 R92 
I80-264 ENG. 

STD. SIZE I 141 954 R91 

.010 U/S 1 l'i'i 'i'i6 R91 
--~ 

.020 U/S 	 I 141 962 R91t= 

.o~o U/S 	 I 141 966 R91 

.060 u/s I 141 970 R91 


108 KEY, WOODRUFF, 3/16 x I" 2 2 103 462 


109 PLUG., PIPE, SCi-HO., 1/4" (CRKCSE. DRAIN) I I I 103 866 


CD BEARIN~ SET CRKSHfT 

SO-220, 50-240 ENG. 

5TD. 51ZE I I 80 578 R92 

.002 U/S I I 80 579 R92 

.010 u/s 1 I 155 550 R91 

.020 U/$ 1 I 80 'i80 R92 

.010 \J/S I I 80 ')81 R92 

.060ULS I I 80 '182 R';l2 

..-~---. 

PRINTED IN UNITED STATES OF" AMERICA 

12-12 

Donated by John & Susan Hansen - For Personal Use Only



i 

MT-97Rev. No.2, 7/56 

GROUP 12 - ENGINES 
NO. REQ'O 

KEY DESCRIPTION I H PART NUMBERSD-220 I SD-2.0 I 8D-2().i 
ENGINES ENGINES ENGINES 

FIG. 12-2 - CRANKCASE AND RELATED PARTS - Continued 
.-­

CD BEARING CRKSHFT (CONT'D,) 

B{)-264 ENG 

STD SIZE I 141 986 R91 
.010 u/s I 155 555 R91 
.020 U& 141 988 R21I 

.0'l0. U/S I 141 989 R91 

.060 u/s I I 141 990R91 

! 
~ 

,,_. 

L 
,._-- . I 

.-~. 

! 

I 

L -

--, 

I "-­

I : .-­

.-'~..-'­

_._-- f---­

--. 
"---­

.-, 

i 

I 
--_._-, 

P"'NTED IN UNITED STATES O~ AMERICA 

Donated by John & Susan Hansen - For Personal Use Only



III MT-97 Rev. No.2, 7/56 

GROUP 12 - ENGINES III 
11 12 

--6 	 I "­
I " " 

6 7I 
II 

I 

I ~ 
If 
I 
I I 
I I 

26 24 

---267"1 	
~. 

:'::-:~:~~IL.L-_../, I 
I f 	 A-3B373 

28 27 
__ 17 

"--'::--16 
~-

FIG. 12-3 - CONVERTER AND HOUSING (For Transmission, Code 1374) \ -'Ut 
\ 
20 I 

I 
18 

I lNO.KEY DESCAIPTION 	 I H PART NUMBER! REQ"O 

I BOLT, HEX-liD., 7/16NC X 7/8" 3 181 136 

2 WASHER, LK., 7/16", MED. 7 103 322 


3 WASHER, fl., 7/16" I 120 395 

4 I 133 988 RI 


5 PLATE I 129 566 RI 

6 NUT, HEX., 7/16NC 4 271 500­

7 ADAPTER 

SEE NOTE A (OROER 1-1~9-821 R I ADAPTER l_n7_~82.RII DRIVE PLATE 


AND 6-137-172.RI BOLTS) I 129 614 R I 

SEE NOTE B 1 139 821 R 1 


ASM~8 PLATE, w/GEAR, 

SEE NOTE A (ORDER 1 :1 39 -82 1 -R I ADAPTER, 1-137-382-RI I DRIVE PLATE 
ANO 6-1'17-372-RI BOL rs ) 1 129 501 RI 1 

SEE NOTE B I 137 382 R II 

9 GEAR I 95 691 H 

10 REINFORCEMENT I 112".915 RI 

II CONVERTER I 130 575 R92 


12 HOUSING I 129 495 RI 

13 WASHER, LK., 7/16", EXT. 2 138 493 


14 BOLT 2 130560 RI 

NOTE A - SO-220, BELOW ENGINE SE RIAL No. 292767, EXCEPT 


292698 TO 292706. 

SD-2~0, BELOW ENGINE SERIAL No. 132683 EXCE PT 

132297. 


NOTE B - SO-220, ENGINE SERIAL No. 292698 TO 292706, 

ALSO 292767 AND u~. 

sO-240, ENGINE SERIAL No. 132297, ALSO 1'12683 AND UP. 


PRINTED .N UNITED STATES OF' AMERICA 

12-14 

Donated by John & Susan Hansen - For Personal Use Only

http:6-137-172.RI


III 
MT-97 HIGROUP 12 - ENGINES 

NO,
KEY DESCRIPTION I H PAA'T NUMBER

REQ"O 

FIG. 12-3 - CONVERTER AND HOUSING (For Transmission, Code 1374) - Continued 

15 SCREW, RD-HD., No. 10NC x 3/8" 3 132 830 
.,16 WASHER, LK. No. 10 MEO. 106 497 


17 WASHER, FL., 7/32" 7 446 161 


18 SCREEN I 13'~ 290 RII 

19 SCREW, RD-HO., No. lONe x 5/16" 4 132 825 
,20 DUCT, ASM. 129 563 R91 

21 WASHER I 31 167 H 

22 PLUG I 148 694 RI 


23 BOLT, HEX-HO., 7/16NF x I" (SEE NOTE A) 6 182 751 

BOLT (SEE NOTe B) 6 1'17 'H2 RI 


24 WASHER, FL., 3/8" 6 120 394 

25 NUT, HEX., LK., 3/8NF 6 451 011 

26 COVER I 129 634 RI 

27 WASHER, LK., 1/4", MEO. 4 120 380 

28 BOLT, HEX-HO., 1/4Ne x 3/8" 4 18, 055 

29 BOLT 4 112914 RI 


NOTE A - 5D-220, BELOW ENGINE SERIAL No. 292767, EXCEPT 

292698 TO 292706. 

SD-240, BELOW ENGINE SERIAL No. 132683, EXCEPT 

132297. 


NOTE B - SD-220, ENGINE SERIAL No. 292698 TO 292706, 

AL$O 292767 AND UP. 


SD-240, ENGINE SERIAL No. 112297. A1.S0 1"1268, AND UP. 


i 

PRINTED IN UNfTED STATES OF' AMERtCA 

12-15 

Donated by John & Susan Hansen - For Personal Use Only



MT-97 
GROUP 12 - ENGINES 

.~ 
I 
7 

I 
I 

11 

0 0-.....41 

.,.­,,­
1i7 


~-" 00 1i6 46 48 

~ 
I 

"~/ltl 
49 50 01 

T T T r /47 T , \ 

'if 
I ) 

o@"@ ,~ @ @, @ :J 0 

8..79. 

FIG. 12-4 - CYLINDER HEAD AND RELATED PARTS 

PA1NTEO IN UNITED STATES OF AMERICA 

12-16 

Donated by John & Susan Hansen - For Personal Use Only



m 
MT-97 Rev. No.2, 7/56 HIGROUP 12 - ENGINES 

KEY OEseR I PTI ON , H PART NUMBER 

FIG. 12-4 - CYLINDER HEAD AND RELATED PARTS 

I i CA~ASM I I I 76 770 R91 


2 i GASKET I I I 87 3'i1 RI 


3 ~OVER I I I 69 736 RII 

4 BOLT 3 3 3 70360 RI 


5 WASHER 3 3 3 37 564 HA 


6 GASKET I I I 69 741 RI 
 ~ 

I I I 70 128 RI _ 7 I PLUG 

~ 'HEA~ ASM 

w/GUIDES 

50-220, GASOLINE 50-240 - LPG I I IZ3 651 R91 

SO-21m BO-261+ GASOl I NE I I Iz4~79 R91 
; 

i"!::::..VES 
50-Z20 GASOl INE. 50-240 - LPG I I 123 652 R91 

_50-240 Bo-z64 GASOLINE I I 124486 R91
.• ­

'j TAPPET IZ IZ IZ 75 524 R3 

10 ROO. A5M. 12 12 12 69 733 R--'-!. 


~~!I:~;-;;S;~ET- I I I 80 215 R2 

12 Vt.l VE IN TAKE 

5D-211O ~ASOl I NE 

BELOW ENG SERIAL No liB 159 6 6 127 201 RI 
ENG. SERIAL No. 118159 UP 6 6 IZ9 597 R I 

50___ 240 LPG 6 6 IZ7 201 R I 

! 


13 SEAT 


STD SIZE 


50-240 GASOLINE 

aELOW ENG SERIAL No 1181')9 6 6 Iii 197 H 

ENG SE'RIAL No 118 1')9 UP 6 6 I 10 8zl.B..L. 
50-;;1+0 LPG 6 6 13LI97 HI 

,030" o/s (SD-240 GAS()L I NE BELOW ENG SERIAL No, 118 159) 6 6 131 198 H . 
I 

14 GUIQE: 6 6 6 134 567 RI 


15 i DAMPER IZ IZ ; IZ 7'5 941 H 


16 SPRING 12 IZ I 12 76 9')4 Rl 

I

17 CUP 6 61 6 76 950 RI 
I18 SEAL 6 6 6 III 024 RI 


19 RETAINER 12 12 I IZ 76 9')1 RI 

C20 VALVE EXH F~71 L S< l( 'J.- I "6 6 127 <l8<; RI 

EXHAUST VALVE SEATS 
(FOR GASOLINE AND LPG ENGINES) 

21 SE~ i 
~TD S I}E 6 6 6 112 ')08 RI 

.015 o/s 6 6 I 6 Iz6 Z29 RI 

.030 o/s 6 6 1 6 liZ 202 RI 

i 

2Z GUIDE 6 6 1 6 649 4Z1 RI 


PRINTED IN UNITED STATES OF AMERICA -\ . 
12-17 

Donated by John & Susan Hansen - For Personal Use Only



MT-97Rev. No.2, 7/56 

GROUP 12 - ENGIN 

FIG. 12-4 - CYLINDER HEAD AND RELATED PARTS - Continued 

23 CUP 6 6 0 ! 10~ 306 RI 

24 LOCK 12 12 12 84 /184 R~ 
2~ CUP " /

0 b 84 482 RI 
26 PLUG 2 2 2 109 '44 RI 

27 BRACKET (FRT. AND REAR) 2 2 2 76 859 RI 
28 BUSHING 12 12 12 69 7]2 R I 
2(. SCRE'..! 12 I? 12 16 06- DA 

._.30_ NUT--"-'...... 12 12 12 11~ 0'11 RI 

31 SPRING 0 6 6 3J 619 H 

-_. 32 tRM. ASM. 12 12 12 ; '6 961 R91 

33 SHAFT Z I 2 ? : 76 9~3 RZ 
31; BRACKET (NO. z.!;, ~,6) I; I; I; I 76 860 R I 

'1 c WASHER Ie It::i I 58 516 H 

36 BOLT 8 8 8 69 722 RI 

37 BRACKET (No·3) I I I 76 858 RI 

38 BOLT 7 7 7 69 7Z1 R I 

39 PLUG, PIPE, SO-HD. 3/8 " I I I 103 86l 
40 BUSHING 3 3 3 69 500 RI 

_._. 
41 ~1AN I FOLD 

~~-... 

SD-220 GASOLlN£ I I 12'" 874 R I 
SD-240 GASOLINE 

B~LOW ENG. SERIAL No. 118 1'59 I _125__784 R I 
(NG. SER I Al No. 1181 c 9up I 124 481 RI 

SD-240 LPG I I 125874 RI 

BD-264 GASOLINE ! I 141 778 RI 

42 	 I PilOT ! 

I SD-240, BELOW ENG. SERIAL No. 118 159 2 2 9B 	 573 HA 
SD-240. ENG. SERiAL No. 118 159 UP 	 2 2 124 482 R I 

! 
--..... 

43 BO!:~LX:':'fl..:..L '1/8NC X I" 	 2 2 2 181 112.. 
44 GASKET I I I I 697~1 R I 

·4'5 BUSHING 2 2 2 69 443 RI 
46 SPRING I I I 82 958 R2 

!47 NUT, HEX. , 3/8NF 2 2 2 193 02i 
48 STUD 2 2 2 I 872 YA 

49 BOLT,... HEX-HD., 3/8NC X I-I ji!" 6 6 6 181 114! 

50 WASHER 	 ·8 8 127 507 H 

51 SOL T, HEX .. KD. , 3/8NC X 1-1/2" 	 2 2 181 116H-	 ! 

52 D, ASM~ 

SD-220 CASOl I NE 

8ElOW ENG. SERIAL No. 261 932 	 1 I I 79 129 RII 

ENG. SERIAL No. 261 932 UP I 125889 RII 

SD-=-240 ! 
GASOLINE 	 I 1 1 ..... lSL!22 RII 
LPG 1 123 656 RJ.' 

53 GASKET I J 1 69 7'52 RI 

54 PIN STGHr ,/16 X I" 1 1 J 141 1'59 

'5'5 SHAFT w/WEIGHT AS'"' J I I 82 959 RII 

56 VALVE I J J "0 212 R I 

57 PLUG PiPE SQ-HD 1/2" I I " .1 103 868 
l 

PRINTED IN UNITED S"FATE5 OF AMERICA 

12-18 

Donated by John & Susan Hansen - For Personal Use Only



MT-97 

GROUP 12 - ENGINES 


II 
...... ­

11 

~, 
19 "0 
" 17"'@ 

10 
/ 

, t t (;11 
@@@d I2 

""~~~.
16 14 13 

FIG. 12-5 ­ DELUXE OIL FILT~ (Code 1250) 
A-2S'.. ' 

KEY 
I 
i 

DESCRIPTiON 

NO. REQ'C 

1U05AR91 IU O.54R92 ' H PART NUMBER 

FILTER, 

FI LTER, 

ASM. 

ASM. 

(RtPLACED BY (lit 054 R92J (l4 054 R91 

84 054 R92 

I 

2 
! 

COVER ASM. 

FI LTER 84 054 R91 
rlLTtR 84 054 R92 

GASKET 

I 

I 

I 

I 

85 343 R91 

129 021R91 

64 096 RI 
/ 

V,,~ 
.,," -;~:-~-, 

3 STUD, w/HANOLE, ASM. 

rlLTER 84 054 R91 

rllTER 84 054 R~2 
I 

I 

85 ':\49 RII 

129 020 R91 

II GASKET 

rllTER 84 054 R91 
.1.' 

rllTER 84 054 R92 ., 

1 

1 

70 666 H 

129012 Rt 

5 
6 
7 

NUT 

CARTRIDGE 

SlJotP, ASM: 

I , 
I 

PR1NTED IN UNfTt£D STATES OF AMERICA 

I 

I 

67093 RI 
70690 H', 

85 ~40 R21 

12-19 

Donated by John & Susan Hansen - For Personal Use Only



-----

---

MT-97 
GROUP 12 - ENGINES 

NO, REC'O 

KEY DESCRiPTION I H PART NUMBER 
IU 054 R91 SA 054 192l 

FIG. 12-5 - DELUXE OIL FILTER (Code 1250) - Continued 

8 BODY, ASM. 


~ILTER 84 054 R91 I 
 Jl23lu321 
~ I L TER 84 0,)4 R92 	 1 122022 RI 

9 GASKET 
.ILTER 84 054 R21 1 8') 337 RI 
FILTER 84 054 R92 1 ! 129 025 RI 

10 BOLT HEX-HD., 7/16NC x 1-1/4" 4 4 181 139 
II WASHER, LK.) 7/16", MEO. 4 4 103 322 
12 PLUG I I 61 263 VA 
1'1 GASKET I 1 3 4Ql H 
14 I SPR ING I I i ~-
15 I VALVE I I 61 261 V 
16 NOT SERVICED SEPARATELY -_.,17 	 GASKET I I 35 654 H 

18 	 WASHER, ~L., 9/16" I 103344 
WASHER I 129 024 RI 

i-
II,) WASHER I 88 Q9.2 RI 
20 WASHER LK 3/8" I NT I 11'1 '149 
21 FITTING I 85 338 RI 

22 TU8t;, ASM. 

FILTER 84 054 R91 I l3:u42-.B91 
FI LTE R 84 o5l!.' R92 I J..22 023 R21 

I 

I . 

PRINTED IN UNITED STATES OF AMERICA 

12-20 

Donated by John & Susan Hansen - For Personal Use Only



MT-97 Rev, No.2, 7/56 

GROUP 12 - ENGINES 

~Jt 10 :'1'1'~ 

~j I) Sm·· d'lmllDD @ 6 '~') I --\--' ,1 2 ~ I -f I \ \ II I I \ kiiiil!mmm! 0 \I \ , ~ I ~ g \I \ 

, 
'­
18 

" 
22 

9~ 
I I 

20 21 

A-3B314 

FIG. 12-6 - WATER OUTLET, THERMOSTAT, WATER PUMP, FAN AND FAN BELT 

NO,KEY OEseR I PTION I H PART NUMBERREO'oI 
i 

I 
I PULLEY I 78 727 RI 

.-/ 

2 HUB, ASM. I 69673 RI} 

® 3 RING I 102 ~9 H 

~ I 78743 R9 14 SHAFT wlBEARING AND SLINGER, ASM. 


5 SLINGER I 351
71 R I 

6 PUMP, ASM. I
,,- , 78 903 

~ 7 SEAL, ASM. i I 73 296 R92 
.._-_..__..- ,- R91 

~ --~~.. .. ­

~ 8 IMPELLER I !!z.. §]Q R I 

~ 9 I i ~ 674 RIGASKET 


10 PLAT,E:.--"'~ 
 I 69675 RI 
(*l I I I(3ASKET I §9.616 RI.--..--.. 

12 SCREW, RD-HD. 1/4NC X 1/2" I 124 060 


13 PLUG, PIPE, SQ~HD 3/8" 3 103 86 7 


14 WASHER, LK 3/8" MEO 4 103 321 


15 BOLT, HEX-HO 3/8NC x 2-1/2" 4 181 128 


16 BOLT, flEX-HO., 5/16NCx 1-1/8" 2 181 089 


17 WASHER, LK. 5/16" MED 2 IQl }20 

18 OUTLET 
 I 69 491 RI 

~ KIT, WATER PUMP REPAIR I 78 984 RC)I 
PRINTED IN UNITED STATES OF AMERICA 

12-21 

Donated by John & Susan Hansen - For Personal Use Only



--

---

---

MT-97 Rev. No.2, 7/56 
GROUP 12 - ENGINES 

FIG. 12-6 - WATER OUTLET, THERMOSTAT, WATER PUMP, FAN AND FAN BELT - Continued 

19 THERMOSTAT 
153 TD 158 DEGREES I 133 387 R91 
170 TO 175 DEGREES I 49 061 HD 

20 RING I 95 059 H 
- .21 GASKET I 69 742 RI 


22 BOLT HEX-HD, 1/4NF x 1/2" 4 182 647 

23 WASHER, L<" 1/4"; ME~ 4 103 319 


24 FAN, ASM. .-----. 
50-220 

5 TO. COOLING ! 

FOR R-IOO, R-IIO, R-120 I 86 896 R91 
FOR R-130, R-140-4x4 R-150 I 86 897 R91I 

INCREASED COOLING 

IFOR R-IOO R-IIO, R-120 I 86 897 R91 
FOR R-110 R-140-4x4, RISO I 86 898 R91 

SD-240, 80-264 I 86 898 R91 

BELT 
FOR 6 V~, 35 AND 40 AMP, STD, GEH 6 VOLI 50 AMP, GEN CODE oBI I , I 78 910 RI 

AND 12 VOLT 50 AMP., GEN., CODE oBl_2 
FOR 6 VOLT,~AMP' (LO'W-SPEED CUT-IN) GEN" CODE oB63, 6 VOLT 50 AMP, I 81 572 RI 

25 

i 

GEN. CODE 0864 --. 
i- . 

.-- ­

--_. 

---I--. 
. __. 

.--. -_.---" 

._­

PRINTED tN UNITED STATES OF AMER'CA 

12-22 

Donated by John & Susan Hansen - For Personal Use Only



MT-97 

GROUP 12 - ENGINES 

8 

1~ 
I 

10 11 
\ 
\ 

,~ 
13 12 

19 18 17 
J \ \I 

" 
A·3819522 

FIG. 12-7 - RADIATOR CORE AND MOUNTING 
(R-l00, R-l10, R-120, R-130, R-140-4x4, R-150, R-l60, R-160-4x4 Series) 

KEY DESCRIPTION I H PART NUMBERREQ·O 

I NUT, HEX" /16NF 2 103 025 

--"" 
2 wASHER LK., 5/16" MEO 2 I 0'\ ~20 

_... 

3 PLUG, DRAIN, HEx-HD., 1/4" (roR STD. COOLING) I 444 619 

COCK (rOR INCREAseD CAPACI TY COOLING CODE 1101 ) I 79 489 R91 

i 

i. RADIATOR, ASM. (SEE NOT[ A) 

rOR R-IOO R-IIO R-120 R-130 "/sD-220 I 80 892R92 

rOG SD-21W BD-264 AND R-140-4 x 4 R-150 "/SD-220 I 73 052 R93 

'; CAP, ",/GASKET, AS"" • I 1,8 029 R91 

C SHROUD 


'OR 5D-220 ,,/S T D COOL I NG I 81708 RI 

-"" 

rOR 50-240 AND BD-264 (ALSO rOR 50-220 "/JNCREASED COOL ING CODE 1101 ) I 81 709 RI 

NOTE A - THE RADIA iOP CORE L IST(D IS FOR INCRCAS[D CAPACITY AND WilL 
"""----""" 

WORK FOR STANQARD OPERA110N AS WELL. 

PRINTED IN UNITED STATES OF AMERICA 

12-23 

Donated by John & Susan Hansen - For Personal Use Only



MT-97 Rev. No.1, 2/56 

GROUP 12 - ENGINES 

FIG. 12-7 - RADIATOR CORE AND MOUNTING - Continued 

7 ROD RI 


8 CLAMP AR R91 


;: HOSE I RI 


10 BOLT, , 16NF x 7/8" 2HEX-HD~ 

II HOSE 

12 60LT, 


,,/16NF x 


13 \>IASH[R, LK., 5/16", "ED. 


I 4 'wASHER, FL., 5/ 16" 120 393 


15 NUT, HEX., 5i 16NF 4 103 025 


16 ..ASHER, LK' 1 5/16H 
, MED. 4 103 320 


17 BRACKET 2 105 654 RI 


18 INSULATOR 2 IlJO 722 R91 


-
19 BRACKET 


fOR R-IOO. R-IIO, R-120, R-130 SERIES 2 106420 RI 


FOR R-140 - 4 x 4 R-I')O R-160 R-160 - 4 x 4 - SERIES 2 86 703 RI 


20 \>lASHER FL. ) 5/ 16" 4 120 393 

21 BOLT, HEX-HD., 5/16NF x 3/4" 2 182 687 

22 1° RE INEORCEMENT 2 86 661 RI 


23 SUPPORT, A SM. I 73 049 R31 


24 NUT, HEX. J LK·,3/8NC 2 69 981 RI 


25 INSULATOR 2 73 039 RI 

..........._­

26 BOLT 2 143 245 RI 

-----. 

.............._­

PRINTED IN UNITED STATE? OF' AMERICA 

12-24 

Donated by John & Susan Hansen - For Personal Use Only



MT-97 Rev. No.1, qtS6 

GROUP 12 - ENGINES 

FIG. 12-8 - RADIATOR CORE AND MOUNTING (RC-J60 Series) 

KEY I DESCRIPTION 
NO. 

R£Q'O I H PART NUMBER 

1 BAFFLE (RT • ) 1 88 652 RI 

2 SUPPORT, ASM. 1 73 049 R3 1 

3 NUT, HEX. 5/16 NF 2 103 025 
4 RADI ATOR; AS;; (SEE NOTE A) 1 73 052 R93 

5 SPACER 2 44 102 H 
6 ROD I n 043 RI 
7 ROD (RT.) I 138713 RI 

8 80L~x-HD. S/16NF x I" 2 182 689 
NOTE A - THE RAOIATOR CORE LIST ED lS FOR lNCR£ASED CAPACITY AND WILL WORK 

FOR STANOARO OPERATION AS WELL 

PRINTED IN UNITED STATES OF" AMERICA 

12-25 

Donated by John & Susan Hansen - For Personal Use Only



MT-97 Rev. No.1, 2/56 


GROUP 12 - ENGINES 


FIG. 12-8 - RADIATOR CORE AND MOUNTING (RC-l60 Series) - Continued 

9 WASHER, LK, 5/16" MED, III 103 320 

10 CAP w/GASKET ASM I 118 029 R91 

II CLAMP AS.~ AR 996 261 R91 

12 HOSE I _ ... 73 038 R I 

13 ROD (LT,) I 13871jRI 

14 SHROUD ! I 81 709 RI 

15 HOSE I n 044 R I 

16 BOLT HEX-HD. S/16NF x 5/8" 6 182 685 

17 WASHER FL 5/16" 6 118 774 

18 BAFFLE (LT,) I 88 651 RI 

19 BAFFLE ASM, (eTR ) ! I 88 654 RII 

20 NUT 2 69 981 RI 

21 INSULATOR 2 7~ 0:::9 RI 
22 BOLT, CARR 3/8NC X 1-112 H 2 12 664 R I 

~.SL r-..-COCK, ASM. I 79 489 R91 

24 WASHER LK 1/8" MED, 4 103 321 

2') NUT HEX. ~/8NF 4 103 026 

26 BOLT HEX-HD, 'i/16NF x 1/2" 6 182 679 

27 WASHER LK... , No. 10, MEO .....___. 6 106 497 
28 NUT HEX, No, 10 6 115 999 

29 SCREW. RO-HD SLT No 10NF x <./8" 6 121 722 

,0 BRACE ASM. I 88 '192 RIf 

31 BRACKET STAY ROD HTG. (RT.) INCREASED CAPACITY BATTERY CODE 0809 138 712 RI ..... 
i.. 

.. 

....--.. ....~ 

PRINTED IN UNITED STATEs OF AMERICA 

12-26 

Donated by John & Susan Hansen - For Personal Use Only



MT-97 

GROUP 1~ ~ ENGINES 

I 

~ ~~~tl 

o fj-~ 
<0 7---0 
o 8_--0 

KEY 

I NUT 

72 INSULATOR 

3 BRACKET 

4 BOLT, HEX-HO, IhNF X 1-1/2" 

5 WASHER, n 1/2" 
v/ 6 I NSULATQB 

7 NUT HEX 1/2NF 

8 PALNUT, f12Nf 

BRACKET 
BOLT, HEX-HD 

3/8NC X 7/8" 
'l/8NC x 1-1/8" 

WASHER LK. 31B" INT, 

A·26465A 

FIG. 12-9 - FRONT MOUNTING 

NO.
DESCRIPTION REQ'O 

4 

I 

I 

2 

4 

2 

2 

2 

I 

2 

2 

2 

PRiNTED IN UNfTED STATES OF AMERICA 

t H PART NUMEJER 

144 418 H 

72 085 R92 

72 089 R I 

182 77B 
liB 777 
72 084 R I 

103 028 

145 49'l 

10') 971 RI 

181 III 

181 113 

115 549 

9 

12-27 

Donated by John & Susan Hansen - For Personal Use Only



MT-97 m 


GROUP 12 - ENGINES 
 HI 

/2 

~A 
~/ 
~_-8 

A·28644 

FIG. 12-10 - REAR MOUNTING 
(R-IOO, R-llO, R-l20, R-l30 Series - With 5D-220 Engine, Except With Tronsmis$icn Code 1374) 

I NO.KEY DESCRIf'lT1QN I H PART NUMBERR£Q'O

I 
I BOLT, HEX-HO., 1/2NF x 4" 2 182 NO 

2 RETAINER 4 105 077 H 


3 INSULATOR 4 72 083 RI 


4 INSULATOR 2 
 I ~6RI 
5 NUT, HEX., 1/2NF 2 102 028 


6 PALNUT, 1/2NF 2 ,45 493 


..-- ­

~ 

• 

. ~ 

I 
PRINTED IN UNITED STATES OF AMERICA 

12-28 

Donated by John & Susan Hansen - For Personal Use Only



--

--

MT-97 Rev. No.2, 7/56 
II 


GROUP 12 - ENGINES 
 hi 

--1 
---2 

F-­

04·38196 

FIG. 12-11 - REAR MOUNTING 
(R-l00, R-ll0, R-120, R-130 Series With Transmission Code 1374) 

I I NO.KEY DESCRIPTION I H PART NUMBER
REQ'O 

I 

I 


I SHROUD 2 129 864 R I 


2 INSULATOR 2 72 086 R I 


'1 I NSULATOO 2 72 083 R I 


4 2 130 122 RI 
~E 
CROSSMEMBER (SEE GROUP 01) 

6 RETA I NER 2 lOS 077 H 

__'l~ BOLT H[X-HO, 1/2Ne x L 2 181 173 

5 

-. 
; 

.~--~. 

PRINTED IN UNITED STATES OF' AMERICA 

12-29 

Donated by John & Susan Hansen - For Personal Use Only



MT-97 
GROUP 12 - ENGINES 

7,1 2 3 
/ I ' \ 

O©@' IlUmIlUijw}~-~ 

D]~ 
A-26468 

FIG. 12-12 - REAR MOUNTING 
(R-llO, R-120, R-130 Series - With 5D-24O Engine, Except With Transmission Code 1374) 
(R-14O-4x4, R-150, R-160, R-160-4x4, RC-160 Series) 

I 
I PALNUT, I/zNF 2 145 493 

2 NUT, HEX., 1/2 NF 2 103 02ti 


WASHER, FL. I/Z' Z liti m 

4 INSULATOR 2 -- 73 134 RI­

5 INSULATOR .- ;:: 95 14i:l HA 


3 

~--~~- ..----~--

6 RETAINER 2 105 077 H 
.~

7 BOL T, HEX-HD. 1/2NF x 3;;- 2 182 786 
--~--

I 

-~. -
.._--. 

-~-.~ 

i 

.--.. 

i 
~-~-~ 

----I- ­

. ­
--I------ --- ­

PRINTED IN UNITED STATES OF AMERICA 

12-30 

Donated by John & Susan Hansen - For Personal Use Only



m
MT-97 

GROUP 12 - ENGINES HI 

FIG. 12-13 - CARBL.RETOR MOUNTING (Without Governor) 
(For 50-220 Gosoline Engine$, Codes 1201, 1221 And 50-240 GO$oline En9ines, Codes 1202, 1212) 
(R-IIO Series - Below 8012) (R-I20 Series - 501 To 1452 And 1501 To 1700) 
(R-130 Series - 501 To 1204 And 2000 To 2083) (R-160 Series - Below 2986) 
(RC-160 Series - Below 761) 

KEY DESCRIPTION 
NO. 

J'lEO'o I H PART NUMBER 

I PI PE, ,UEL, 5/16 x 3~-I/O" I 995 062 R I 

2 NUT fLAR£:D TUB£: 5/16" 2 140 381 

3 CONNECTOR. FLARED 'UBE, 5/16" 1 118 749 

_I; CONNECTOR. COMPR TUBE 3/16" I 121 711 

" NUT HE X. JAM 'l/8NF 2 114 494 

6 WASHER,. LK. 3/8", MEO. 2 103 321 

7 STuO 2 I 872 YA 

-L SLEEVE L VACo PIPE, 3/16" .. 2 120 488 

9 i NUT, VAC. PIPE, 3/16" 2 120 487 

10 I PIPE, .'c. ~/16 x 49-ll4" I 995 060 R 1 
PRINTED IN UN'TED STATES OF AMERICA 

12-31 

Donated by John & Susan Hansen - For Personal Use Only



MT-97 

GROUP 12 - ENGINES 

8 
\ 

I 

I 

I 


10 

8-- -- ............. 
7 ~- - - --F======l\:=:fi====i 

FIG. 12-14 - CARBURETOR MOUNTING (Without Governor) 
(For SO-220 Gasoline Engines, Codes 1201, 1221 And SO-24O Gasoline Engines, Codes 1202, 1212) 
(R-IOO Series - 501 And Up) (R-lI0 Series - 8012 And Up) (R-I20 Series - 1453 To 1500, Also 1701 And Up) 

(R-130 Series - 1205 To 1999, Also 2084 And Up) (R-14O-4x4 Series - SOl And Up) 

(R-150 Series - 502 And Up) (R-160 Series - 2986 And Up) (R-I60-4x4 Series 501 And Up) 

(RC-l60 Series - 761 And Up) 


PAINTED IN UNITED 5iATES OF AMERICA 

12-32 

Donated by John & Susan Hansen - For Personal Use Only



---------------

MT-97 Rev. No.2, 7/56 

GROUP 12 - ENGINES 


KEY OEseR I PT! ON I H PART NUMBER 

FIG. 12-14 - CARBURETOR MOUNTING (Without Governor) 

i 

~-~~..~-.~.~..-----..~---------.---------------t-------------

PRINTEO IN UNITED STATES OF AMERICA 

12-33 

Donated by John & Susan Hansen - For Personal Use Only



MT-97 Rev. No.2, 7/56 
MEMORANDA 

PRfNTEC IN UNtTe:O STATES OF AMERICA 

12-33A 

Donated by John & Susan Hansen - For Personal Use Only



MT-97 Rev. No.2, 7/56 
m 

GROUP 12 - ENGINES HI 

FIG. 12-14A - CARBURETOR MOUNTING (For BD-264 Engines, Code 1222) 

KEY DESCRIPTION I H PART NUMBER 

1 SrUD CARB "TG 107 130 R 1 

2 PIPE FUEL '5/16 FUEL PU"P TO CARB 995 06£~RI 
3 WASHER LK. 5/16, "ED. 103 320 
4 NUT HEX., 5/16NF 114 423.. .-­
'1 PIPE VAC '1/16" OISTR TO CARB, 95iU60 R 1 
6 NUT, SLEEVE 3/16" 190 86') .-­

I 

I 

PRINTED 1N UNITf£D STATES OF ....MItFUC.... 

12-33B 

Donated by John & Susan Hansen - For Personal Use Only



MT-97 Rev. No.2, 7/56 

GROUP 12 - ENGINES 

1 2 4 6 
 7
6

"'--......, , I 
8 


I 

iiOOOiliil~t3rhj~~ J 

, 

( 
17 
 18 


~// 

11 12

/' ..,.. 

~::>,/ 16 24 


.....-__-13 

.11'---14 
68 ,..,.,16 

"~IJI~~/' 
20 


66" ~l!!L~ I 

"­84" 63 62 61
\ :t / I 
 I
if I I 


27 

/~.J. y' 

... 30


f,~ t ';JO9--~ 
~ / /" 37 ...... " 

....67 
61- ~ ~'\.~~~.\'-\ '\ ~\~.~~ <\ 1l1Il!l&,''IIIIKIIllIIlt!lIIII5+ I:l 9 01 tIl J 

, \ \ 
60 49 48 37 


42 


66 


1.81'46 

FIG. 12-15 - CARBURETOR (Carted (For 50-220 Gasoline Engines, Codes 1201, 1221, And 50-240 Gasoline Engines, Codes 120?, 1212) 

(R-1I0 Series - Below 8012) (R-120 Series - SOl To 1452 And 1501 To 1700) 

(R-130 Series - 501 To 1204 And 2000 To 2083) (R-160 Series - Below 2986) (RC-l60 Series - Below 761) 


PRINTED IN UNITED SjATES OF AMERICA 

12-34 

Donated by John & Susan Hansen - For Personal Use Only



II 
MT-97 IIIGROUP 12 - ENGINES 

KEV DESCRIPTION I H pART NUMBER' 

FIG. 12-15 - CARBURETOR(Carter) (For 5D-220 Gasoline Engines, Codes 1201, 1221, And 5D-240 Gasoline Engines/Codes 1202,1212) 

CARBURETOR, ASM. 

DOt-I. 

FOR 50-220 84 650 ~93. 
FOR 50-240 84 651 R94 

HIGH AL T., CODE 1255 AND EXP. 

FOR 50-220 85 462 R94 

FOR 50-240 85 46'1 R94 

I RING I I 88 969 R I 

2 LEVER, ASM. t i I 88 968 R91 

3 SCREW, F I L-HO., N~. 8NC x 1/4" I 1 121 716 

4 SHAFT, w/LEVER, ASM. I I I I 88 967 R91 

5 . SPRING I I I 88 971 RI 

6 SCREW 2 2 88962 RI 

7 PLATE 1 I 88 961 RI 

8 PLUG I I I 68886 RJ 

I 

9 BODY, ASM I 
50-220 ENG. I 88 960 R92 
SO-240 ENG I I 88 959 R92 

10 SCREW. w/WASHER, ASM. 2 2 92 067 R91 

I SCREW, w/WASHER, AS .... 5 5 88 961 R91 

@II GASKET I I 88 976 RI 

@12 VALVE, w/SEAT AND GASKET, AS .... 

50-220 ENG. I 88 97} R91 
sO-240 ENG I 91 I()lR91 

13 SPR I NG I 91 108 RI 
14 PIN I 91 107 RI 

15 SHAFT I I 88 975 RI 
16 SCREW, w/WA5HER, AS .... 3 3 88 950 R91 

..~-~----..
I 

@17 JET, AS", 

DO.... AND EXP. I 88 972 R91 
DO .... I 88 971 R91 
HIGH ALT CODE 1255 AND EXP I 90242 R91 

@ II) JET I 
IDO'" 

50-220 ENG. I 88 998 RI 

~0-240 ENG I 88 999 RII 
HIGH AL T , CODE 1255 AND "-"-"­

50-220 ENG. I 90 236 R I 
50-240 ENG I 90 240 R I 

19 RO~ I I 89 378 R I 
20 SPRING I I 88 9§5 R I 

e)21 BALL I I 107 708 RI 

e:> 22 RING I I 88 985 R2 

23 PLUG I I 112 220 R 1 

24 NOT SERVICED SEPARATELY 
SEE END OF LIST FOR EXPLANATION OF SYMBOLS 

P"'NTED IN UNITED STATES OF AMERICA 

12-35 

Donated by John & Susan Hansen - For Personal Use Only



---

MT-97 
GROUP 12 - ENGINES 

NO. REQ'O 

I H PART NUMSER I H PART NUMSER50-220 i 50-240 
ENGINES I ENGINES 

FIG. 12-15 - CARBURETOR (Carter) (Far SD-220 Gasoline Engines, Codes 1201, 1221, And SD-240 Gasoline Englnes,Codes 1202,1212) - Continued 

2) GASKET (HIGH ALT., CODE 1255 AND EX?) I I 90 594 R I 

26 JET, wjNUT, ASM. (HIGH ALT. CODE 1255 AND EX?) II 1 90 593 R91 
PACKING (HIGH ALT., CODE 1255 AND EX?) I I 354 831 RI 

PIN 2 

Vi> 28 GASKET I I 

©27 2 455 560 

~~ 

29 SEAT 

HIGH ALT" CODE 1255 AND EX? 
SD-220 ENG I 91~RI 
50-240 ENG. I 90 300 RI .. 

30 BODY, ASM. 

! I 88 947 R9150-220 ENG. 


50-240 ENG. I 
 J31.L948,J<91 

©3 1 PLUG I I .~.. 4.52..Bl ..----.~----

32 LEVER ASM I I ~ 
33 WASHER .- ­ I I i J:lI3 955 RI 

34 NEEDLE I I 88 944 R I 
SPRING I I 684'2 RI 

SHAFT 

50-220 ENG. I 
35 

88 953 RI 
50-240 ENG. I 88 954 RI 

36 PLUG I 1 88 94~ RI 

©37 2 2 68 891 R2 

©38 WASHER I 1 89 001 RI 
.----.~ 

SPRING I 
40 SCREW, FIL-HD., No 10NF x 5/16" 1 I 

©39 I -~ 
!..:E~ 

©41 LINK I 1 88}i)/) R 1 

©42 ARM, II/SCREW, ASM. 1 1 J38 22f3 R91 
43 PLATE 1 1 88 943 RI 

©44 SCREW 2 2 68470 RI 

@45 ' GASKET I I 57 415 RI 
46 INSULATOR I 1 ~;::§Lt:!. 

(f;J 47 GASKET I 1 66 453 H 

@4tl WASHER 1 1 68890 RI 

49 NUT I I 68492 RI 
-

50 • SCREW 1 1 68488 RI 

51 SCREW I I 88 957 RI 

52 I 89 379 RIARM 1 

GASKET I I©53 i ..~ 
54 ' WASHER I I IQI 711 RI 

55 SCREW. II/WASHER ASM. 4 4 88 994 R91 
@56 DIAPHRAGM, ASM I I 88 993 R91 

HOUSING 

50-220 ENG. I 107 707 RI 

5D-240 ENG I 88 979 R2 

57 

'," 

SEE END OF LIST FOR EXPLANATION OF SVMS,<:>LS 
PRINTED IN UNITED STATES OF AMER'CA 

12-36 

Donated by John & Susan Hansen - For Personal Use Only



-----

MT-Q7 

GROUP 12 ..;. ENGINES 


NO. REQ'C 

DESCRIPTIONKEY I H PART NUMBERSD-220 l SD-2~0 
ENGINES ENGINES 

FIG. 12-15 - CARBURETOR (Carter) (For SD-220 Gasoline Engine~, Codes 1201, 1221, And 5D-24O Gasoline Engines, Codes 1202, 1212)- Continued 

@5S SPRING 

DQM. 1 I III 353 RI 
HIGH ALT., CODE 1255 AND EXP. 

SD-220 ENG. I 121 912 RI 


SD-240 ENG. I 88 922 RI 


@59 RETAINER I I 88 geJ RI 

@60 ROD 

SD-220 ENG. 

00101. 

STO. I 88 990 RI 
FIRST STEP LEAN I III 354 R I 
SECOND STEP LEAN 1 III 355 RI 

HIGH AL T. , CODE 1255 AND EXP. I 90 238 R2 
SD-240 ENG. 

STO. I 88 991 RI 
00101. 

FIRST STEP LEAN I 111 3~RI 
SECOND STEP LEAN 1 III 357 RI 

61 SPRING 1 88 997 RI 

62 ARM, ASM. I 
 88 996 R91 


@63 1 88 995 RI 
RETAINER 


@64 LINK I 88 981 RI 

65 . SPRING I 88 983 R I 

I 

66 FLOAT, w/LEVER, ASM. 


SD-220 ENG. I 88 9'74 R2' 

SD-240 ENG. I 91 104 R91 

@67 GASKET I ! 88 964 RI 

_ .. 68 CLAMP, ASM. I 88 970 R91 

69 SCREW, RD-HD., No. IONC x 1/2" I 131 711 

NUT, SQ., No. 10NC I 120619 


KIT, ACCEL. PUMP DISCHARGE I I 107 712 R91~ 
ct;; GASKET SET, CAR!L I I 95 511 R91 

@ KIT, CARB. REPAIR 


00101. (ALSO INCLUDES GASKET SET AND ACCEL. PUMP DISCHARGE KIT) I 95 512 R92 

00101. (ALSO INCLUDES GASKET SET AND ACCEL. PUMP DISCHARGE KIT) I 95513 R93 
HIGH ALT. CODE 1255 AND Exp. (ALSO INCLUDES GASKET SET AND ACCEL. 

PuMP DISCHARGE KIT) I 9~514 R94 
HIGH ALT. CODE 1255 AND EXP. (ALSO INCLUDES GASKET SET AND ,ACCEL. 

PUMP DISCHARGE KIT) I 95 5121'93 

..--~-

..-- .. 

-_.._-­

PRJNTEC IN UNITED STATES OF' AMERICA 

12-37 

Donated by John & Susan Hansen - For Personal Use Only



MT-97 
II 

GROUP 12 - ENGINES HI 

30 31 33 34 36 
I \ I J 

~J. 

48 e --38 
39 

BrI 8488 87 88 
/ IJ I ,/ / 


J I /t / I 


lJ(f~ 
I 

if 

12 1;1 84 , I 

t 
I 

•t 
I 

s4 
I, 

B-8441 

FIG. 12-16 - CARBURETOR (Holley Model 1904) (For SD-220 Gasoline Engines, Codes 1201, 1221 And SD-240 Gasoline Engines, 
Codes 1202, 1212) , 

(R-lOO\Series - 501 And Up) (R-110 Series - 8012 And Up) (R-120 Series - 1453 To 1500, Also 1701 And Up) 

(R-130 Series - 1205 To 1999, Also 2084 And Up) (R-I40-4x4 Series - 501 And Up) (R-150 Series - 502 And Up) 

(R-160 Series - 2986 And Up) (R-160-4x4 Series - 501 And Up) (RC-160 Series - 761 And Up) 


TRANSMISSION NO, REQ'O I H PART NUMBER 

ENGINE 

ALLKEV DESCRIPTION BELOWEXCEPT 137A 50-220-261932 
1374 50-220 50-2AC 50-220-261932 SO-UO-1I81S9 

SO-UO-llQ1S9 - UP 

CARBURETOR, ASM. 

W/ALL EXCEPT TRANS. 1374 
ORDER 118 800 R92 X I 117 787 R92 
ORDER '1.28245 R92 X I 125 876 R92 
ORDER 118 801 R92 , X l 117 788 R92' 
ORDER 12B 921 R92 X 1 " 124 474 R91 

W/rRANS. 1374 
ORDER <!> 128 245 R92 X 1 13 1 957 R9,1 
ORDER <!> 128 921 R92 X 1 131 958 R91 

®ALSO ORDER 1 EACH OF 139089 R91, 63950 RI, 

139 090 R91, 139091 RI, 139 092 R91 


PRINTED IN UNITED STATES OF" AMERICA 

12-38 

Donated by John & Susan Hansen - For Personal Use Only



MT-97 

GROUP 12 - ENGINES 

NO, REO'C j H pART NUMBERTRANSMISSION 

i 	 ENGINE 

ALL 
EXCEPT 137,( 

KEY 	 OEseRI PTI ON 8ELOW 50-220-261932 
137,( SO-220 50-240 	 50-220-261932 50-240-116159 

50-240-1 te159 UP 

FIG. 12-16 - CARBURETOR (Holley Model 1904) (For SD-220 Gosoline Engines, Codes 1201, 1221 And SD-240 Gosoline Engines, 
Codes 1202, 1212) 

i 
..-- ­

CARBURETOR, ASM. 

W/ALL EXCEPT TRANS. 1374 	 X I 118 800 R92 \ 

"'/ALL EXCEPT TRANS. 1374 	 X I 128 245 R92 

"'/ALl EXCEPT TRANS. 1~74 	 X I 118 SOl R92 • 

W/ALl EXCEPT TRANS 1'l74 X I 128921 R92 

"/TRANS. 1 374 

ORDER ® 128 245 R92 X 1 138 716 R91 

iOROER® 128921 R92 X 1 138 717 R91 

, ® ALSO ORDER 1 EACH OF 139 089 R91 J 63 950 RI, I 
139090 R91, 139 091 RI, 139092 RI 1 

I SCREW, F I L -HD • , SL T • J No, 8NC x 1/4" 	 X X 1 I 121 716 121 716 

2 SHAFT w/LEVER AS M. 

50-220 ENG 

ALL EXCEPT TRANS 	 1374 X I 122 518 R91 

ALL TRANS. X X I 129 546 R91 

50-240 ENG. X X I 122 51S R91 122 518 R91 

-_... 

SCREW 	 X X I 1 122 516 R91 122 516 RI 

SCREW, fIL-HD. No. SNC x 1/2" 	 X X I I 131 970 131 970 

3 
-_.. 

4 
CLAMP 	 X X I 1 122 515 RI 122 515 RI5 

..-------.. 

6 BRACKET X X I I 122 "14 R I 122 514 RI 

7 NUT, SQ" No. 8NC X X I I 134 536 134 536 

8 SCREW X X 2 2 122 521 RI 122 521 R 1 
---~..- .. 

9 PIN 

50-220 ENG. 

ALL EXCEPT TRANS. 1'174 X I 17 096 RI 

ALL TRANS. X I X 1 129 548 RI 

50-240 X X ! I 17 096 R I 17 096 RI 

- ­ .. 

10 GASKET X X 2 2 122 534 RI 122 53!J R 1 

II NOZZLE-_... 

FOR NON-VENTED TYPE CARB. X I I 122532 RI 

FOR VENTED TYPE CARB. 

50-220 ENG.-_.. 
I

ALL EXCEPT TRANS. 1374 X I ..112 592 R I 

ALL TRANS. X X I 1]2 590 R I 

50-2)10 ENG. 

ALL EXCEPT TRANS. 1374 X I 134 989 R I 

ALL TRANS. X X I 132 592 R 1 _. 

12 SCREW 
..---.. 

FOR NON-VENTED TYPE CARS. X 1 I 122 535 RI 

FOR VENTED TYPE CARS. 	 X X 1 1'12 589 R! 132 589 RI'-f ­
! 

13 SCREW, w/WASHER, ASM. X X 'I{ 122 ,)47 R91 122 547 R91 
14 COVER, IN/PLUG, ASM. X X I "1 122 545 R91 122 545 R91 

PRINTEO IN UNITED STATES OF AMER1CA 

12-39 

Donated by John & Susan Hansen - For Personal Use Only



--

MT-97 Rev. No.1, 2/56 

GROUP 12 - ENGINES 
TRANSMISSION NO. REQ'O I H PART NUMBERI 

ENGINE 
IKEY DESCRIPTION All 

BELOWEXCEPT 137. SO-220-261932 
1374 50-220 SO-UO 50-220-261932 SO-UO-1l8159 

SO-240-118159 UP 
:-

FIG. 12-16 - CARBURETOR (Holley Model 1904) (For SD-220 Gasoline Engines, Codes 1201,1221 And SD-240 Gasoline Engines, 
Codes 1202, 1212) Continued 

@15 STEM, ASM. X X I I I 122 544 R91 122 544 R91 

@16 GASKET X X I 1 I 122 546 RI 122 546 RI 

17 PLATE 

ALL ExCEPT TRANS. 1374 X 1 1 122520 R91 

ALL TRANS. 

SD-220 X X 1 129 547 R91 

50-240 X X 1 122 519 R91 

18 BODY, w/PLUGS, ASM. 

i ALL EXCEPT TRANS 1174 X I I 122 509 R91 

50-220 X I I 139 087 R91 

ALL TRANS. 

SD-220 

SO-240 X X I i 139 088 R91 

@19 BALL X X 2 2 51 259 0 51 259 0 
-

20 SLEEVE X X I 1 122 528 RI 122 528 RI 

~ SPR 1NG X X 1 1 ! 122 527 RI 122 527 R I 

@22 DIAPHRAGM wlROD ASM, X X I I 122 526 R91 122 526 R91 

23 SPR I NG X X 1 1 122 536 RI 122 536 R 1 

@24 BALL X X I 1 I 122 5'08 RI 122 508 RI 

25 PLUG X X 2 2 64 018 RI 64 018 R I 

26 WEIGHT (ORDER SPRING 142 118 RI AND RETAINER 

58 752 RI) X I I 122 499 RI 

27 SCREW, w!WASHER, ASM. (SHORr) X X 122 531 R91 122 531 R91 

28 SCREW w/WASHER ASM. (LONG) X X 2 2 17 089 R91 17 089 R91 

VALVE w/SEAT, ASM. X I I I 122 540 R91 122 540 R91 

3 3 

JiiJ 29 X 

cvnO GASKET X X I 1 122 550 RI 122 550 RI 

31 BOWL (DOM,) X X I I 122 549RI 122 549 R I 

(0) 32 GASKET (."E."') X X I 1 122 'i'i2 R I 122 5'52 RI 

33 RING X X 1 I 122 551 RI 122 551 RI 

34 CLAMP 

3 USED fOR EXP ANO HIGH AL T. X X 4 4 122 553 RI 122 553 RI 

HIGH ALT , COD~ 1255 AND EXP. X X I I i 134 938 RI 134 938 R I 

SCREW; w/WASHER ASM, X X 4 4 11 090 R91 17 090 R91 

36 FLOA T, w/LEy,~,~, ASM. X X I 1 122 537 R91 122 537 R91 

37 

35 

SHAFT X X I I 122 538 RI 122 538 RI 

38 PIN X X I 1 58 792 RI 58 792 R I 

39 INOT SERVICED SEPARATELY 

@40 GASKET X X I I 122 541 R 1 122 541 RI 

-
@41 JET 

DOM. ..---------­
FOR NON-VENTED TYPE CARe. 

50-220 ENG ! X 1 59 199 RI 

50-240 ENG. X 1 68014 RI 
FOR VENTED TYPE CARB,. 

50-220 ENG. X X I 58 751 RI 5~ 7~5 RI(i)
'-' 

SD-c40 ENG. X X I 73 375 R I G) 73 376 RI 

SEE END Dr LiST rOR EXPLANATION Of SYMBOLS 

PRINTED IN UNITED STATES OF AMERICA 

12-40 

Donated by John & Susan Hansen - For Personal Use Only



--

MT-97 Rev. No.1, 2/56 

GROUP 12 - ENGINES 
TRANSMISSION NO. REC"O I H PART NUMBER 

ENGINE 

All 
EXCEPT 1374 

KEY 	 DESCRIPTION 8ElOW SO-220-261932 

1374 50-220 50-240 	 50-220-261932 50-240-118159 
SO-240-118159 UP 

FIG. 12-16 - CARBURETOR (Holley Model 1904) (For SD-220 Gasoline Engines, Codes 1201, 1221 And SD-240 Gasoline Engines, 
Codes 1202, 1212) - Continued 

~41 JET (coln'o.) 

HIGH AL T., Coo E 1255 AND EXP, 

FOR NON-VENTED TYPE CAR8. X X I I 122 530 RI 122 530 RI 

FOR VENTED TYPE CARS. X X I 1 132 591 R 1 132 591 RI 

42 BODY, w/PLUG5, ASM. 

FOR NON-VENTED TYPE CARe. - ­
50-220 X I 1 122 525 R91 

..._-­
5D-240 X I 1'i7 204 R91 

FOR VENTED TYPE CARB. 

SD-220 X X I 1,\, 990 R91 149 020 R91 

SD-240 X X I 13 4 897 R91 142 875 R91 

@43 GASKET X X I I 122529 R 1 122 529 RI 

~44 GASKET X X I I 122 543 R 1 1225~~ 

45 BODY, w/SHAFT, ASM. I 
50-22() ENG. 

ALL EXCEPT TRANS. 1374 X I 122 560 R91 _.. 

ALL EXCEPT TRANS. 1374 X I 129551 R91 

TRANS. 1374 ! X I 139 093 R91 
SD-240 ENG. I 

ALL EXCEPT TRANS5 1374 X 1 122 560 R91 
ALL EXCEPT TRANS. 1374 X 1 129 994 R91-_ .. 

TRANS. 1374 	 X 139 094 R91 

@46 SCREW, w/WASHER, ASM. 	 X X 2 2 122569RI 122 569 R91 

47 	 PLATE 

50-220 ENG. 

ALL EXCEPT TRANS. 1374 X I 122 568 RI= 
AL L TRANS. X X I 129 550 RI 

5D-240 ENG. (ALL TRANS.) 	 X X I 122 568 RI 122 568 R I 

@48 GASKET 

50-220 ENG. (ALL TRANS.) X X 2 66 453 H 66 453 H 

50-240 ENG. 

ALL EXeE? T TRANS. 1374 X 2 66 453 H 

ALL TRANS. X X 2 61 977 H 

49 	 INSULATOR i 

50-220 ENG. (ALL TRANS •. ) X X 1 67 264 H 67 264 H 
50-240 ENG. 

ALL EXCEPT TRANS. 1374 X 1 67 264 H 

ALL TRANS. X X 1 I 61 976 HA 

50 SCREW X X 2 2 58 789 R I 58789 RI 

51 WASHER, LK .. ) 1/4", LGT. X X 2 2 113 114 113 114 

52 SPRING X X I I 52 834 R I 52 834 RI 

({;;;) 53 NEEDLE X X I I 122 567 RI 122 567 R I 

SCREW X X I I 52 858 RI 52858 RI-;~-. SPRING X X 1 1 52 859 R 1 52 859 RI 

56 	 SHAFT, w/LEVER, ASM. X, X I 1 122 564 R91 122 564 R91 

SEE END or LIST fOR EXPLANATION Of SYMBOLS ..__..-- .. 
PRINTEO IN UNITED STATES OF AMERICA 

12-41 

Donated by John & Susan Hansen - For Personal Use Only



MT-97 Rev. No. 1,2/56 

GROUP 12 - ENGINES 

FIG. 12-16 - CARBURETOR (Holley Model 1904) (For SD-220 Gasoline Engines, Codes 1201, 1221 And SD-240 Gasoline Engines, 
Codes 1202, 1212) - Continued 

~.....
&)5'(' GASKET X X 1 I 122 57C R I 122 570 RI 

@58 RETAINER X X 1 I 122 55:! ~I 122 5'59 RI 

59 SCREW X X 1 I 122 ,)42 RI 122 ~:':'+2 _~ I 

60 WASHER, L K. No. 10 HV. X X 1 I 13 1 119 13 1 II? 

61 LEVER, ASM. X X I I 122 j'SS '<91 122 y::1 RClI 

@62 PIN X X 2 2 52 870 RI 52 8(0 RI 

~63 LINK X X 1 I 122 571 RI 122 571 RI 

\fi) 64 NEEDLE, ASM. 

! rOR NON-vENTED TyPE: CARB. X X I I 122 );J R~I 122 55~ R';II 

fOR VENTED TYPE CARB. X X I I 132 585 -"91 132 585 R91 

65 I NUT (HIGH ALT. CODE 1255 AND EXP.) (USED FOR FIRST 

FEw CARS.}. X X I I 122 556 R I 122 556 R I 

©66 WASHER (H I GH AU. CODE 1255 AND EXP.) (USED i?R FIRS T 

rEI.! CARB. ) X X 2 2 122 557 R I 122 557 R I 
-~-~ ~ 

67 NOT SERVICED SEPARATELY 

©68 NOT SERVICED SEPARATELY 

69 BCML I.!/NEEDLE. ASM, X X 1 1 122 548 R94 122 548 R94 

70 N~T SERV I CEO SEPARA TEL Y 

71 NOT SERVICED SEPARATELY 
.._---_._.__..._-_.. 

72 NOT SERVICED SEPARATELY 
-~---.. 

73 SPRING X L X I I l)j2 118 RI 142 118 RI 

74 RETAINER X X I I 58 755 R I 58 755 R I 

15 PLUG X X 8 8 ~~ 52 790 RI 

76 PLUG X X I I I I 52 759 RI 52 759 R I 

77 PLUG 

BLEEDER CROSS PASSAGE X X 2 2 52 794 R I I 52794R_I_ 
.----~-.. 

BLEEDER PASSACe: X X I I 124 628 RI 124 628 RI _ ... 

© GASKET SET X X I I 122 572 R91 122 572 R91 

@ KIT, REPAIR (ALSO INCLUDES GAS KE T SET) 
.. 

oOM. X X I I 122 506 R92 122 506 R9? 

HiGH ALT., CODE 1255 AND EXP. X X I I 122 507 R92 122 507 R92 

~(f""" 
DASH POT, ASM. X I I 139089 R91 

C!J SCR~, DASH POT ATTACHING X I I 63 950 R 1 

i LEVER, DASH POT, ASM~ X I I 139 090 R91® 
® SCREW, DASH POT LEVER ATTACH I NG X I I 139 092 R I 

® SCREW, DASH POT LEVER ADJUSTING X 1 1 139 091 RI 

® PARTS NOT ILLUSTRATED 

® 5~ 7~5 RI # 63 JET, USED IN LATE PRODUCTION, EARLY 

PRODU~TION TRUCKS USED 73 376 Rl # 64 JET 

(,) 73 376 R I tI 6~ JET, USED IN LATE PRODUC T I ON, EARLY 

PRODUCT I ON TRUCKS USED 73 375 R I # 66 JET 

--_.. 

... 

-_. 
PRINTEO IN UNITEO STATES OF AMERICA 

12-42 

Donated by John & Susan Hansen - For Personal Use Only



----

MT-97 

GROUP 12 - ENGINES 


22­

21­

FIG. 12-17 ­ CARBURETOR (Holley) 
(ModeI1901FF) 
(BD-264 Gosoline 
Engines, Code 1222) 

242526 25I , II 

2,3: f~(
I I 


I 


~
27--­

28-_ -1 
29 

32­

-59 

I H PART NUMBER 

I 

142 002 R91 
14 3 167 R91 

121 716 
143 846 R91 
143 848 R91 
144 320 R91 
143 847 RI 
13 1 970 
122 515 RJ 

134 536 
143 850 RI 

73 32 1 RI 
52 840 RI 

. 

12-43 

K£Y 

~. 

I 
2 

3 
4 

5 
6 

7 
8 

9 
.~IO 

II 

.....•.. -... ·"";:""'.-1i8 
A-31346<;;;;;>":" ,~= 

.­

I 
NO. ,DESCRIPTION 

R£Q'D 

CARBURETOR ASM. 

rOR DOM. TRuCKS W/STD PISTONS I 
FOR DOM. TRUCKS W/HlGH ALT. PISTONS CODE 1255 AND ALL EXp. TRUCKS I 

SCREW 

SH~T w/LEVER. ASM. 


SCREW; w/WASHER ASM. 


EXTENSION 

PLATE 
SCREW, FlL-HD., No. 8NC 
CLAMP 
NUT SQ No 8NC 
BRACKET 
SEAL 
WASHER 

I 
.. I 

4 
2 
2 

x 1/2" 	 I 
I 
1 
I 
1 
2 

SEE END OF LIST FOR EXPLANATION OF SYMBOLS 
PRINTED IN UNITED S'TATES OF AMERICA 

Donated by John & Susan Hansen - For Personal Use Only



MT-97 Rev. No. 1,2/56 

GROUP 12 - ENGINES 

FIG. 12-17 - CARBURETOR (Holley) (Model 1901FF) - Continued 

12 SPRING I 64 082 RI 


G I 3 GASKET I 117 693 

14 BODY, w/PlUGS, AS ... I 143841 R91 


.?J) 15 BALL I 51 259 0 

@16 RETAINER I 52 812 R I 


@17 	 PISTON AS'" I 14 ~ 8')2 R II 


CUP I 143 851 RI 


1/3 STUD I 143 858 R I 


C" 19 SEAL 1 130 516 RI 

20 WASHER I 52 789 ;<1 


21 SPRING I 
 117699RI 
22 ROD I 143 854 R91 

23 WASHER I 52 886 RI 
24 SPRING I 143 853 RI 

@25 : TUBE 2 117 665 R91 


<1»26 VALVE I II' 667 R I 


27 SCREW I 136 249 RI 

28 WASHER, LK., 1/4", LGT. 2 131 200 
29 COVER I 143 ti59 RI 

30 L BUSHI NG I 145 997 R I 
.­

31 SCREw, ,/W~~ER~ AS'" 	 4 87 373 R91 

32 COVER, w/PLUGS, AS". I 14 3 856 R91 

1 136 242 RI

~:;:;,,", '/STEM, "" 143857 R91I 

CLAMP I 136 238 R I 

36 SCREW, w/WASHER ASH. 3 136 239 R91 


@37 TUBE 2 149 482 R91 


@38 VALVE I 143843 R91 


e> 39 GASKET I : 121 912 R I 


@40 JET 


FOR DO'" TRUCKS W/STD PISTONS 2 101 1~6 RI 

FOR DO ... TRUCKS W/KIGH ALT PISTONS AND EXP TRlJCKS 2 1"7 448RI 


41 FLOAT, w/HINGE. AS.,. I 117670 R91 


@42 VALVE, w/SEAT; AS,", I 119 233 R91 


<1»43 SPRING I 117 671 RI 


044 GASKET I 121 911 RI 


0 45 GASKET I 121 9~4 RI 
._....­

46 PLUG 1 I 121 911 Rt 
@-47 ; SHAFT I I 17 672 R I 

48 BODY, w/SHAFT, ASH. I 145 994 R91 

0	 49 . GASKET I 117 706 RI 

50 SPRING I 117 704 R I 

@5 1 SCREEN I 117 701 R91 

52 FITTING I 141 864 RI 


53 
 : NUT HEX S/16NF 4 120 168 


54 WASHER, LK. 5/1§"f '"'EO. 4 120 214 


©55 NEEDLE 2 122 ')67 RI 

56 SPRING 2 52 834 RI 

57 STUD 4. 107 130 RI 

058 	 GASKET 2 82 924 RI 

SEE ENQ OF LI ST FOR EXPLANATION OF SYMBOLS 
PRINTED IN UNITED STATES OF AMERICA 

12-44 

Donated by John & Susan Hansen - For Personal Use Only



MT-97 Rev. No.2, 7/56 

GROUP 12 - ENGINES 


NO. 
DESCFl! PT10N I H PART NUMBEAKEY REO'O 

FIG. 12-17 - CARBURETOR (Holley) (Model 1901FF) - Continued 
-jINSULATOR 141 901 RI 


60 SCREW, wiWASHER, ASM. i 
2 I 17 694 R9 1 


61 NeT USED i i 


62 SCREW, w/WASHER, ASM. 2 136 239 R9 1 


63 BUSHING i 2 141 093- RI 


:D) 6'i SCREW 4 52774 RI 


65 i PLATE 2 143 [~5 HI 


:: be L HIK I 141673 H9 1 


6'.' i SPRr:.c, I 52 859 RI 

G:,. SCREw I 144 319 RI 


'\ (9 pp; I 455560 

:u _S"!"! .. cE,·;':;,. ~Sv. I 14') 844 R91 


59 


: 
':.~' ,is[,) 

-,' '~:,S'::: :;~ I 14~ 2" Rgi 
'.,! 7 R!>'I-! R ,14kB. ('LSC 1i.",:JEo G~o [1 c[" I 145 23u R91 


i 


.~-

i 


i 


'-_.­

INTED IN UNITED STATES OF AMERICA 

12-45 

Donated by John & Susan Hansen - For Personal Use Only



II MT-97 
GROUP 12 - ENGINES III 

---8 

--9 

FIG. 12-18 - GOVERNOR AND CARBURETOR MOUNTING (Hoof Governor, Code 1554) 
(For SD-220 Gasoline Engines; Codes 1201, 1221 And SD-240 Gasoline Engines, Codes 1202, 1212) 
(R-ll0 Series - Below 8012) (R-120 Series - 501 To 1452 And 1501 To 1700) 
(R-130 Series - 501 To 1204 And 2000 To 2083) (R-160 Series - Below 2986) 
(RC-160 Series - Below 761) 

I NO"KEY DESCRIPTION I H PART NuMBERREQ'O 

I CONNECTOR, FLARED TUBE, 1/8" 

2 NUT, COMPH. TUBE 0,/16" 2 120 !iB7 
SLEEVE COMPR. TUBE 3/16" 2 120 408 

i 

UNION, COMPH. TUBE 3/16" I 13 061 DX3 
Ii NUT 2 

! 91 326 H 

WASHER, LK. 3/8" MED. 2 103 32 1 


6 SEAL 2 12 736 D 


2 61 469 H 


5 

STUD7 
PRINTED IN UNITED STATES OF AMERICA 

12-46 

Donated by John & Susan Hansen - For Personal Use Only



--
--

---

---

IS 

MT-97 1MGROUP 12 - ENGINES 

NO_
KEY DESCRIPTION , H PART NUMBER

REQ'D 

FIG. 12-18 - GOVERNOR AND CARBURETOR MOUNTING (Hoof Governor, Code 1554) - Continued 

8 GOVERNOR 
~--

SEAL TYPE 

1500 TO 2950 RPM (50-220) I 89 892 R91 

1800 TO 2950 RPM (SO-240) I 89 893 R91 

KtY TYPE 

1500 TO 2950 RPM (SO-220) I 89 891 R91 

1800 TO 2950 RPM (so-240) I 89 890 R91 

9 s~ I 92 388 H 

10 GASKET 2 66 453 H 


II PIPE VA( 3/16 x 5-1/4" I 995 060 R 1 


12 GASKET I 141 639 HA 


Ii ELBOW, COMPR TUBt 1/16' 90· I 121 370 


._.­

i 

I 

I 

! 

-~-

PRINTED IN UNITED STATES OF AMERICA 

12-47 

Donated by John & Susan Hansen - For Personal Use Only



MT-97 Rev. No.2, 7/56 
MEMORANDA 

PRINTED IN UNiTED STATES OF AMERICA 

12-47A 

Donated by John & Susan Hansen - For Personal Use Only



MT-97Rev. No.2, 7/56 

GROUP 12 - ENGINES 

18-­ --------,2 
I 

I 
I 

I 
I 

I 

FIG. 12-19 - GOVERNOR ANO CARBURETOR MOUNTING (Hoof Governor, Code 1554) 
(For 50-220 Gasoline Engines, Codes 1201, 1221 and 50-240 Gasoline Engines, Codes 1202, 1212) 
(R-lOO Series - SOl - UP) (R-I40 - 4x4 - 501 - UP) 
(R-110 Series - 8012 - UP) (R-150 Series - 502 - UP) 
(R-120 Series - 1453 - UP) (R-I60 Series - 2986 - UP) 
(R-130 Series - 1205 - UP) (R-I60 - 4x4 - 501 - UP) 

(RC-160 Series - 761 - UP) 
PRINTED IN UNITED STATers OF AMEtFUCA 

12-47B 

Donated by John & Susan Hansen - For Personal Use Only



MT-97 Rev. No.2, 7/56 
GROUP 12 - ENGINES 

I H PART NUMBER 

R_100_501 
R-1I0-A09'9 

iR-120-1453 TO 880B 
'R·1I0-8012 TO ~09'B 

R_120_8809 
R-130-66Al'R-130-1205 TO 66~O 

;R-ldO-'.~-501 TO 611 R.\AO-'.A-612 
KEY DESCRIPTION R-I50-502 TO 1592 R-150-1593 

R-160-2986 TO IB975 R-160-18976 
R-160-"'-501 TO 580' R-160•••••581 
RC-160-761 TO IS.I RC-160-1S42 

AND UP 

FIG. 12-19 - GOVERNOR AND CARBURETOR MOUNTING (Hoof Governor, Code 1554) 

I 	 NUT, COMPR. TUBE, 3/16" 120487 
SLEEVE, CQMPR. TuaE 3/16" 120 488 
NUT, FLARED TUBE, 3/16" 137 396 

2 _CONNECTOR,_ CDMPR. TUBE, 3/16" (FOR FIRST FEW TRUCKS) 121 711 
ELBOW, CQMPR. TUBE, 3/16" (NOT F"OR F!~ST FE" TRUCKS) i 121 370 
ELBOW, FLAREO TUBE, 3/16" 137 420 

CONNECTOR, FLARED TUBE, 3/16" 137 404 
4 SEAL 12 736 0 12 736 0 

5 NUT 91 ,26 H 91 326 H 
6 WASHER LK., 3/8", MED. 10i ,21 103 321 
7 STUO II 029 V II 029 V 
8 i ROD (SEE ACCEL. THROTTLE AND CHOKE CON. ILLUSTRATION) 

9 

3 

INSULATOR (SEE CARB. ILLUSTRATION) 


10 GASKET (SEE CARB. ILLUSTRATION) 


II PIPE, VAC. 


3/16 x 49-1/2" 995 060 RI 

3/16 x 3-1/4" (NOT FOR FIRST FEW TRUCKS) 995 060 RI 

UN ION, COMPR. TUBE, 3/16", 90· (NOT FOR FIRST FEw TRUCKS) 140 311 
PIPE VAC. 3/16 x 55" 995 060 RI 

12 GASKET 
FOR 50-220 141 639 HA 141 639 HA 
F'OR SD-240 141 639 HA III 738 RI 

_I,L SCREW 23 214 D 21214 D 
14 'f,IPE FUEL 5/16 x 48" 99<; 062 RI 995 062 RI 

1'1 NUT FLARED TUSE 5/16 140 ,81 I i7 ,g8 

16 ELBOW, FLARED TUBE, 5/16" 90· 
SD-220 ENG. BELOW SERIAL No. 254276; SD-240 ENG. BELOW SERIAL No. 114511 (FOR 

R-IOO, R-IIO, R-120, R-130, R.140-4x4, R-150, R-160-4x4) 143 343 143 343 
CONNECTOR, FLARED TU3E, 5/16" 

SD-220 ENG. SERIAL No. 254276 UP; SO-24o ENG. SERIAL No. 11451 I UP (FOR R-IOO, 
I R-I 10, R-120, R-130, R-140-4x4, R-150, R-160, R-160=4x4) I 187 343 187 343 

ELBOW, ,LAREO TUBE, 5/16", 90' (FOR RC-160) 143 343 143 343-' 

17 GOVERNOR 
SEAL TYPE 

1500 TO 2600 RPM (F'OR SD-220) 117 813 R91 117 81 3 R91. 
2500 TO 3000 RPM (,OR 50-220) 123 193 R91 123 J 93 R9 1 

1400 TO 2300 RPM (FOR SD-240) 117813 R91 135 593 R91 
2300 TO 3100 RPM ('OR SD-240) 135 591 R91 
3050 TO 3350 RPM (FOR 50-240) 123 193 R91 134 607 R91 

K[Y 	 TYPE 

1500 TO 2600 RPM (FOR 50-220) 	 j 17814 R91 117 814 R21 
PRINTED IN UNITED STATES OF AMERICA 

12-48 

Donated by John & Susan Hansen - For Personal Use Only



----

--

--

MT-97 Rev. No.2, 7/56 
GROUP 12 - ENGINES 


I H PART NUMBER 

R.IOO-501 
R-1l0-6QI2 TO .09.8 R-1l0-.0N9 
R_120_U53 TO 8808 R_120-8a09 

KEY OESCRIPTION 
R_J30_1205 TO 66'0 
R-140-"'-50J TO 611 

R-IJ0..66.1 
R-140-••'~12 

R-ISO-S02 TO IS92 R-150-IS9J 
H-lbO-298b TO 18975 R-J60.Ja976 
R-160""-5QI TO 580 R-160-4"-581 
He-lbO·7bl TO la.l He-160-la.2 

AND UP 

FIG. 12-19- GOVERNOR AND CARBURETOR MOUNTING (Hoof GO\lernor, Code 1554) - Continued 

GOVERNOR (CONT'D.) 

KEy TYPE (CONT'D.) 

17 

2500 TO 3Q2Q. RPM jroR~~ 123 194 R91 12"\ 194 R91 
1400 TO 2300 RPM (FOR 5D-240) '35 594 R91 
2300 TO 31 ()() RPM (f"~D-2.!!Ql 12} I2ll R91 I ~'i -')92 R91 

3050 TO 3350 RPM.i£2r:< 5~ 1:;4 608~ 

18 PIPE, VAC. 

~16 x 6-13/16" (FOR FIRST FE'" TRUCKS) 995 060 RI 
3/16 x I 1 - 3/4" (NOT FOR FI RST FE", T-"UCKS) 995 060 RI 
3/,6 x 15.-7/8".. 995 060 RI 

._-­
I 

.----­
..__. 

._-. 

I 

.-­

.-­
PRINTED IN UNITED STATES OF AMERICA 

I 

12-49 

Donated by John & Susan Hansen - For Personal Use Only



MT-97 

GROUP 12 - ENGINES 


~"I1-------J!: -~ 
:\ " '~.

f-----l, "­, , 

I 

I 
I \! i1 

I 1 

: I I 
I 

I 	 - ..~_ I r!-~:=il i 
~ _'_1­ - --'-:----+, 	

I 
8-1943 I 

I 
1 I I 	 -~j ~ 24 23 22 21 	 20 

I 

FIG. 12-20 - LPG ENGINE EQUIPMENT AND MOUNTING 
(SD-240 LPG Engine, Code 1231) 

I NO.KEY DESCRIPTION 	 I H PART NUMBERR£Q'O 

! 

1 SOL T. HEX -HD. 5/16NF x 1-1/2" 	 I 182 693 
2 	 ELBOW 2 l.QL5.§l£.1 
3 FILTER, AS>; (SEE SEPARATE ILLUSTRATION) 

4 	 BOLT, HEX-HD. 5/16NF x 5/8" I 182685 

5 	 'ELBOW, STREET, 3/4" (AT CARB. AND REG ) 2 144 111 
6 	 CLAMP, ASM. 4 2~261 R91 

7 	 ELBOW, STREET, 3/8" (REG. IIATER INLET) I III J..Ii 
ELBOW, (BALANCE LINE AT REG.) I JQ§.. ~RI 

8 	 HOSE I 121 682 RI 
NIPPLE 1 109 ~RI 

9 BOLT, HEX-HD., S/16NF x iL8" 2 182 688 

10 REGULATOR, ASM. (SEE SEPARATE ILLUSTRATION) ! 


II 	 PIPE. BALANCE 3/8 X 15-3/4" I 995~63 RI 

NUT, HARED TUBE 3/8" 2 121 758 


12 	 ELBOW 1 106 946Jli 
13: 	 CARBURETOR ASM. (SEt SEPARATE ILLUSTRATION) 

PRINTED IN UNITED STATES OF AMERICA 

12-50 

Donated by John & Susan Hansen - For Personal Use Only



MT-97 Rev. No.2, 7/56 

GROUP 12 - ENGINES 

FIG. 	12-20 - LPG ENGINE EQUIPMENT AND MOUNTING ­

~ STUD 

15 	 NUT, HEX. JAM 3/8NF 


WASHER, LK. 3/8" MED. 


16 PLUG (~AME AS STD, ) 


17 TEE, 3/8" 


18 D I STR I BLJ!QR (S£( GRO UP 08) 


STARTING MOTOR (SEE GROUP 08) 

20 • SWITCH (SEE GROUP 08)' ! 

19 i 


21 	 PIPE VAC. Vl6 x ')2-['\/[6" I 


NUT, FLARED TUBE .3/16" 


22 	 UNION 

23 	 PIPE, FUEL 3/B X 33-3/16" 


NUT, Fe ARED TUBE 3/?" 


LOOM, 3/B x 30" 


2~ CLIP 


2~ NiPPLE PIPE, 3/8 x 1-3/4" 


26 CONNECTOR, 1/2 X 3/8" 


i 

27 PIPE, IoiATER Igx....i§=3/16'· 


~--.--

NUT, 	 FLARED TUBE, 1/2" 

i 


28 ELBo,.;~ 3/8" 


29 	 PIPE, FUEL} 3/8 x 19-5/16" 


NUT} FLARED TUBE 3/1:1" 

--.. 

LOOM, 3/'0 x 16" 


30 	 PIPE, 'OLE, 3/16 x 16-1/2" 


NUT COMPR. TUBE 3/16" 


SLEEVE, COMPR. TUBE, 3/16" 


31 ELBo,.; 3/16" 90· 


32 BRACKET, ASM 


33 NIPPLE, 1/4 x [-1/2" I 


34 NIPPLE} PIP E, 3/4 x 2" 


35 
 VALVE ASIo! (SEE SEPARATE ILLUSTRATION) 


36 COUPLING, PIPE, 3/4" 


37 PLUG, PIPE, 3/4" 


38 ' ELBo..J 


39 TEE 3/8" 


40 	 HOSE 5/8 x 15-1/2" 


NIPPLE 


4[ TEE (SEE CARBILLUST, L 

42 PIPE (SEE CARB ILLUST.) 


Continued 

2 


2 


2 


I 


I 


2 


I 


I 


2 


I 


I 

I 


I 


I 


2 


1 


I 


2 


I 


I 


2 


2 


I 


I 


I 


I 


I 


[ 

I 


I 


I 


2 


23 375 V 


114 494 


103 321 


470 964 


qq') 060 R[ 


137 396 


109560 RI 

99'5063 RI 

118 ')11 R', 

995 01.4 RI 

140 779 


173 001 

liB 7'52 

99') 064 R I 


120 	 141 


118 757 


995063 RI 


118511 RI 


995 074 R I 


995 060 R I 


120 487 


120 488 


121 370 


[23 653 R [ I 


10,) 487 


2[9 6')1 

144 071 


12833 RI 


109 563 RI 


120 2S[ 


99'5 loB RI 

64'1 g,'i RI 

PRINTED IN UNITED STATES OF" AMERICA 

12-51 

Donated by John & Susan Hansen - For Personal Use Only



II MT-97 
GROUP 12 - ENGINES HI , 

11 	 --' , 

39'3S--;£)~ . 
37--"" .. ' 

;!.-'f:t.~. 36-­
I 
 'KJ9 

46-	 J I 


46 '" 

FIG. 12-21 - CARBURETOR (Ensign) (For 5D-240 LPG Engines, Code 1231) 

I
NO,
KEY 	 DESCRIPTION REO'o ! 

CARBURETOR, w/ECONIMIZER, ASM. 

I 	 TEE, 3/16"" w/NUT AHO SLEEVE. A5M. I 

NUT, COMPR. TUBE 3/16" AR 

SLEEVE, COMPR. TUBE, 3/16" AR 


2 	 PIPE 3/16 x 4" I 


ELBOW, 3/16", w/NUT AND SLEEVE, ASM. 	 I
_. 3 

NUT, COMPR. TUBE, 3/16" AR 

SLEEVE, COMPR. TUBE, 3/16" AR 


4 SCRE\", ,/ L-HD No. 8NC x 5/8" 5 

WASHER, LK., No.8 MED. 5 


--~i---" 

5 NOT SERVICED SEPARATELY 

6 NOT SERVICED SEPARATELY 


PRINTED IN UNITED STATES OF AMERICA 

12-52 


A.3T2J6 

f H PART NUMBER 

123 654 R91 


140 355 

120 487 

120 488 


41 968 H 


36 987 D 

120 487 

120 488 


131 9'14 

121 841 


Donated by John & Susan Hansen - For Personal Use Only



MT-97 

GROUP 12 - ENGINES 


NO,KEV DESCRIPTION I H PART NUMBER
REO'O 

FIG. 12-21 - CARBURETOR (Ensign) (For SD-240 LPG Engines, Code 1231) - Continued 

7 DIAPHRA~, AS"I. I 359 621 R91 ~ 
8 REGULATOR, w/INLET, AS"I. I 128 070 R91 
9 NUT I 113506RI 

10 SCREW I 359 620 RI 
II WASHER I 37 183 D 
12 WASHER ! I 359 615 RI 
13 PIN 1 359 616 RI 
14 SCREW 2 j6 7'56 D 
1'5 NOT SERVICED SEPARATELY 
16 WASHER (f'ELT) 2 64 837 D 
17 BUSHING 2 128 075 RI 
18 PLATE, AS"I. J 128 068 R91 
19 GASKET I 128073 RI 
20 NOT SERVICED SEPARATELY 

21 SCREW FfL-HD. No. 12NC x 5/8" 4 132 193 
WASHER LK. No. 12 LGT. 4 118874 

22 SCREW F'I L~HO.! No. 10Nf' X 3'::8" I 1,2 100; 
23 SCREW tIL-HD. No. IONF x 0;/8" 1 1"l2 /19 
24 LEVER, AS"I. I i";9 617 RI 
25 SUPPORT, ASM. I 58 889 D 

SCREW, No.8NC x 1/11" 2 443 799 ~ . NUT, SQ., No. 10Nf' t 120611 
28 NOT SERVICED SEPARATELY 
29 SCREW 2 56 365 D 
30 WASHER (f'EL T 1 2 58 899 0 

31 SCREW, F' I L -HO. , No. 12NC X 3/4" I 132 I~ 
WASHER, L K. 1 No. 12 LGT. 1 t 18874 

32 NOZZLE I 64 835 D 
33 BODY, AS"I. I 128 077 R91 
34 SCREW I I I 189 V 
35 SHAFT, w/LEVER, AS"I. I 128 066 R91 
36 GASKET 2 66 453 H 
37 SCREW 2 '56 370 D 
38 PLATE I 128 076 RI 

39 NOT SERVICED SEP~ATELY 
40 NOT SERVICED SEPARATELY 
ill LEVER I 359 614 RI 
42 GASKET I 359 624 RI 
43: NOT SERVICED SEPARATELY 

44 

! 

SCREW 
w/NUT, ASM. 

I 
I 

56 429 0 
36 761 D 

45 NUT I I 56 430 D 

46 SCREW F'll-HDLJlo 12NC)( 71a" 4 1,2 20, 
WASHER LK." No. 12 LGT. 4 118874 

47 BUSHING REDve I HG, SPEC. FACE, I x 3/4" I 37008 0 
48 INSULATOR I 67 264 H 

PRINTED IN UNITED' "ATES OF AMERICA 

12-53 

Donated by John & Susan Hansen - For Personal Use Only



MT-97 

GROUP 12 - ENGINES 

6 
\ 1~ 1~ HI 

\ 
17 18 23 24,\ I \ \ 

\ \ 1
\ \ 

\ I / 
\ I /
1 2 4 

-, 
I 

, --I 
I 

A·34400 I 
\ \ \ \ I

30 32 33 36 38 37 38 

FIG. 12-22 - FUEL REGULATOR (For SD-24O, LPG Engines, Code 1231) 

NO_ r
KEY DESCRIPTION I H PART NUMBERREO'O 

REGULATOR, ASM. 123 67' R91 

I RETAINER 1 blllill 0 

2 SPRING I 64 410 0 


3 SCREW, 1'1 L-HD. No. IONP x 9/16" 6 f74 939 

WASHER, LK. No. fO ~'D. 6 106 497 


,4 COVER 64 409 0 


5 01 APHRAGM w/SPR ING ASM. f 644070 

6 SCREW FIL-HD. No. BNc x -,,/8" 2 4i6 69i 


WASHER, LK., No.8, EXT. 2 /21 7527 
8 LEVER I 64 424 0 


9 
 PIVOT I 64 423 0 

fO SUPPORT I 64 422 0 


PLUG I 64 425 0 

12" VALVE ASM. i 1 /13 43'~ R91 

13 SEAT ASM. I 113 448 R91 

14 STRAINER L ASM. ! I 113 434 R91 

15 BOOY ASM. I 64 406 0 

16 GASKET I 64 434 0 

17 BODY, ASM. I 64 427 0 


18 SCR EW, F I L -HD • No. 10NP x 9/16" 7 174 939 

WASHER LK. No. 10 MED. 7 106 497 


19 NOT SERVICED SEPARATELY 
20 SPRING I 14 526 0 
21 NEEDLE I 37 179 D 
2.2 VALVE, ,1.$14. I 113 453 R91 

23 GASKET I 64 429 0 


PRINTED IN UNIT~C STATES OF AMERICA 

12-54 

Donated by John & Susan Hansen - For Personal Use Only



-----

MT-97 

GROUP 12 - ENGINES 


m [=~_.~~~________C_E_S_C_R_'_P_T_'_O_N____________,j,1=R=~g=:=D~1=.==='="=PA="'=T_N_U="'=B=ER=== 

FIG. 12-22 - FUEL REGULATOR (For SO-24O, LPG Engines, Code 1231) - Continued 

24 I...§EAT I I 64 428 D 

25 SCREW, FIL-HD No. IONF x 7/8" 2 1"12 128 

WASHER LK. No. 10, MED. 2 106 497 


26 LEVER, "'SM. I 113 443 R91 

27 ; PIN i I 113 442 RI 

2{$ SPRING I 113 444 RI 


29 GASKET I 64 433 D 


30 NOT SERVICED SEPARATELY 

31 PIN I 113439 RI 


32 DIAPHRAGM, ASM. I 113 452 R91 


33 NOT SERVICED SEPARATELY 


34 NOT SERVICED SEPARATELY . 

35 DIAPHRAGM, ASM. I 64 436 D 


36 FI LTER, ASM. I 40 122 DA 

SUPPORT I 64 4'n D37 

38 SCREW, F'L-HD., No. IONF x 1-3/8" 8 426 422 

WASHER, LK., No. 10, MEO. 8 106 497 


39 PLUG I 36 905 D 

.- ­

----t--­

I 

PRINTED iN UNITED STATES OF AMERICA 

12-55 

Donated by John & Susan Hansen - For Personal Use Only



MT-97 Rev. No.2, 7/56 

GROUP 12 - ENGINES 

-1 

0----7 
---8 

A·33927 

FIG. 12-23 - FUEL FILTER (For SD-24Q LPG Engines, Code 1231) 

NO,
K.EY DESCRIPTION I H PART NUMBER 

r 1LTER ASM. 

1 COVER 

2 
 STUD 

3 ELEIJENT w/GASKETS ASM. 

4 GASKET 

5 BOWL 

6 
 PJ..!JG 

8 
7 GAS~T 

.~. 

NUT 

12-56 

REQ'O 

64 147 D 

I 64 397 D 

64 402 D 

I 64 400 D 

I 64 399 0 

64 398 D 

I 37 009 D 

I 64 401 D 

64 403~D 
PRINTED IN UNITED STATES OF AMERICA 

Donated by John & Susan Hansen - For Personal Use Only



---

MT-97 
GROUP 12 ­

1 

11 8 

14 . I I 

I~-I w i I ~ 6 

1~~ 

ENGINES 


11, 
10 1~ ');r,
\ \ fJf' 
"-\ 


, I 
14 18 

FIG. 12-24 - FUEL SOLENOID VALVE (For SD-24O LPG Engines, Code 1231) 

! 
NO.KEY DESCRIPTION t H PART NUMBERREC"O 

VALVE, ASM, 

6 vOLl 117 631 R91 
12 VOLl /17632 R91 

I NOT SERVICED SEPARATELY 

2 SEAL 1 112 73' RI 

3 PLUNGER, ASM, I 123 210 R91 
4 NOT SERVICED SEPARATELY 

5 NOT SERVICED SEPARATELY 

6 NOT SERVICED SEPARATELY I 


7 
 NOT SERV 1CED .. SEPARATEL Y 


8 NOT SERVICED SEPARATELY I 


9 
 NOT SERVICED SEPARATELY 

/0 SCREW, RD-HD., No, IONF x 3/8" I 132 Cl94 

-~.-

II CLIP (USE ENG, \lATER OUTLET M1G. SOL T) I 136 btl3 H 
12 WASHER, LK •• No 10 MEO I 106 _497 

13 NOT SERVICED SEPARATELY 

14 NOT SERVICED SEPARATELY 


I 

. ­

I 

PAINTEO IN UNITED STATES OF AMERiCA 

12-57 

Donated by John & Susan Hansen - For Personal Use Only



MT-97 Rev. No.2, 7/56 

GROUP 12 - ENGINES 

8-_ 

_-8 

-F 
, 

_-Ill -:--~-=---, 
I . 

y- -~ 

,.-.--~ .. .JJ 
f I \ \ 

( I \ \ 
16 4 14 13 

A-3"'1 

FIG. 12-25 - GOVERNOR AND CARBURETOR MOUNTING 
(Hoof Governor, Code 1554) (For 5D-24O LPG Engine., Code 1231) 

I 
NO.

KEY 	 ! DESCRIPTION I H PART NUMBER
REQ'O 

I 	 GASKET "\ 66 45"\ H 

a GUVt.KNUK 

! SEAL TYPE (2000 TO 3000 RPM) 1 123 193 R91 
KEY TYPE (2000 TO 3000 RPM) I 123 194 R91 

3 	 SEAL 2 12 736 D 

4 NUT COMPR TUBE, 3/16" AR 120487 
i SLEEVE, COMPR. TUBE, 3/16" AR 120488 

5 WASHER,LK., 3/8" MEO. 2 103 321 
6 NUT 2 91 326 H 

7 STUD 2 16 061 D 
8 	 CONNECTOR. rLAREO TUBE, ,/16" 2 m 404 

9 	 PIPE, VAC 3/16" x 5-1/16" 1 995 060 RI 
NUT, INVERTED rLARED TUBE,3!116" 2 137 396 

PRJNTED,IN UNITED STATES OF AMERICA 

12-58 

Donated by John & Susan Hansen - For Personal Use Only



MT-97 

GROUP 12 - ENGINES 


NO.
KEY PESCRIPTlON I H PART NUMBERREQ'D 

FIG. 12-25 - GOVERNOR AND CARB~ETOR MOUNTING - Continued 

10 PIPE, VAG., 3/16 X 20-1/2" 1 995 060 RI 
II PIPE, v A G ., 3/ I6 x 52- I3/ 16" I 995 060 RI 
12 ELBOW (SEE GROUP olJ) 1 
13 PLUG (SEE GROUP 04) 
14 ELBOW GOMPR TUBE '<./16" QO CEG 2 121 '<.70 
15 PIPE, VAC., 3/16 xii-I /2" I 22:2 060 RI 
16 NUT, INVERTED FLARED TUBE 3/16" 2 137396 

i 

PRINTED IN UNfTED STATItS OF AMERICA 

12-59 

Donated by John & Susan Hansen - For Personal Use Only



MT-97 
GROUP 12 - ENGINES 

14 15 16
I I III III I

II I
I 

~..­

".,.;..' ~;. .'. 

I 

I I 
 I 
I II I 

I I I 
I I 

A-37262 13 12 11 10 II 

FIG. 12-26 - FUEL PUMP (Carter) (For Gasoline Engines) 

NO.KEY OESCFlIPTION I H PART NUMBERREO"O 

PUMP, ASM. I 84 838 R93 

I LEVER I 90 623 R I 


® 2 GASKET I 128868 H 


3 WASHER LK.,5/16" "EO I 2 
 ~_~20 
4 BOLT HEX-HO 5/16NC x I" ~ J.§l~ 
5 SCREW, w/WASHER ASM. 6 ~~ 
6 NOT SERVICED SEPARATELY 

7 IDIAPHRAGM ASM J. -~ 
8 ELBOW, FLARED TUBE 5/I~js~OTE_ A) 1 I 11~54 
9 CONNECTOR -'"'" AREO_~BE jjl6" ~E ~E B) I 131 406 

® 10 DIAPHRAGM 1 90 626 RI 

II COVER I 109 317 RI 

® 12 f IL TER I 90 601 RI 

13 BOWL w /GASKET, ASM I 109 313 RII 

14 RET A I NER, W/S~REW AS" I I 109 315 R91 

15 SPR ING 1 90 606 k I 
<!J 16 GASKET I 90 600 RI 

17 ELBOW, FLARED- TUBE, 5/16" I 118754 
18 HOUS I N(l, ASM. I 121 759 R91 

19 SCREW II/WASHER ASM 2 90611 R91 

<!) 20 PLUG I 90 5~ RI 
21 PIN 1 90 019 RI 


22 SPR ING I 90 603 RI 


23 PIN I 2~RI-'­I WASHER I ~ 
® KIT FUEL PUMP REPAIR I 1 111!~(j1 _R911 

NOTE A - .SD-220BELOW ~NG. S~AL No 254276 i 


5D-240 BELOW ENG -SE"..I AL No ,-1145~ 


NOTE B - SO-220 ENG J'ER 1AL Jicl 2~276 ~ 


SD-240 ENG 5ER I AL No 11451 ~ _UP 

BD-264 ~G SE~I AL No 10 I UP 


PRINTED IN UN'TED STATES OF AMERICA 

12-60 

Donated by John & Susan Hansen - For Personal Use Only



III
MT-97 

GROUP 12 - ENGINES IH 

16--­

®-----3 

~-. -. 
8 

9 

~---lO 

J1 ~--
12 

a:m' J 
I 

/ 
22 

FIG. 12-27 - FUEL PUMP (AC) (For Gasoline Engines) 

(See following page for ports) 
PRINTED IN UNiTED STATES OF AMERICA 

12-61 

Donated by John & Susan Hansen - For Personal Use Only



m 
MT-97 Rev, No:2, 7/56 HIGROUP 12 - ENGINES 

FIG. 12- 27 - FUEL PUMP (AC) (For Gasoline Engines) 

PUMP fUEe ASM 	 (,! bl2 R91 

-' ­
I RETA I NER w/SCREW A$M. 59 09 4 [lAX 


2 NOT SERV I CED SEPARA TELY 


3 NOT SERVICED SEPiRATELY 
 • 

4 ! NOT SERV I CED SEPARATELY 


~ 5 
 VALVE (ORDER OIAPH. REPAIR KIT) 

~ 	6 NOT SERVICED SEPARATELY 


7 NOT SERVICED SEPARATELY 


8 NOT SERVICED SEPARATELY 

(i0 DIAPHRAGM wlROD AS,"" (ORDER OIAPH REPAIR KIT)Q 

10 RETA I NER 	 >, 654 RI 

';<v I I NOT SERV ICED SEPARATELY 


-'? i NOT SERVI CED SEPARATELY 


1< NOT SERVICED SEPARATELY 

14 NOT SERVICED SEPARATELY 

..~·15 NOT SERV ICED SEPARATELY ! 74 651 RI 

@16 •NOT SERV ICED SEPARATELY I 

17 ARM, ASM 74 662 R91 

~ 18 _ I~~_H_ .._ .._ .....__ GASKET 


19 WASHER. LK 5/16", MEO 103 320 


20 BOLT, HD-HO. 5/16NC x 1-1/4" 181 090 


NOT SERVICED SEPARATELY 


1): 22 NOT" SERVI CED SEPARATELY 


NOT SERVICED SEPARATE~_.__..__,,_.._._. 


@21 	 .._.._._.. _._._._.... 

23 ..-.-.-!---.-..- ..~~--.-~-..-- ­
24 NOT SERVICED SEPARATELY 

@25 STRAINER, ASM 07 1;01 R'jl 

~26 GASKET • /_.. )9 089 D 

27 BOWL, w/GASKET ASM, 98 T7C R9 1 

28 ELBOW, FLARED TueE 5/16" 118 75~ 

29 ELBOW, flARED TueE 5/16 I "7 ~22 

""it' KIT, fUEL PUMP OIAPH. 	 108 968 R91\..1 

I:QJ KiT FUEL PUMP REPAIR (ALSO INCLUDES DIAPH. RtPAIR KIT) 	 loS 969 R91 

_ 	.. "--'---"--".. 

~.--..~ ,," 

.._. i 

PRIN'rED IN UNITED STATES OF' AMERICA 

12-62 

Donated by John & Susan Hansen - For Personal Use Only



MT-97 
GROUP 12 - ENGINES 

~ -----1 

4 

5 
I 

_ _ 11+--9 i. 
8-~ 

r /' .-'---" 
~--.-
~ A·38317 

FIG. 12-28 	 CARBURETOR AIR CLEANER (Standard) (For SD-220, SD-24O Gasoline Engines With Corter Carburetor) 
{Not For RC-160 Series} 

INO,
DESCRIPTION 	 I H PA~T NUMBERREO'O 

CLEANER A I R ASM. 	 I 89915 R91 

I NGT" I NG 1/ 4NC 
~'-r-~~'--"-"

2 NOT SERVICED ~EPARAT[LY 
,--, 

I 140 74 1 

3 GASKET ,"..-;; 'J .:.c ! 'I; ,/ _,'~ 7 I i 64 146 R2 

~ NOT SERVICED SEPARATELY 
~.. 

5 80L T I 97 923 H 
,--,~.. 

I: S[I,L I I 90 133 H 

7 CLAMP w/SOlT ASM. I 65446 R21 
3 NUT SQ r/4NC ! I 114 380 

9 WASHER I 65 447 RI 
i 

! 

I 

PRINTED IN UNITED STATES OF AMERICA 

12-63 

Donated by John & Susan Hansen - For Personal Use Only



MT-97 Rev. No.2, 7/56 

GROUP 12 - ENGINES 

u-.-------- 1 

A-31915 ----8 

FIG. 12-29 -- CARBURETOR AIR CLEANER (Standard) (For SO-220, 50-24Q Gasoline Engines With Holley Carburetor 
And SO-24Q LPG Engines) (Not For RC-l60 Series) 

KEY DESCRIPTION • H PART NUMBER 

120 R 

PIPE, 

PRINTED IN UNITED STATES Or AMERICA 

12-64 

I 

Donated by John & Susan Hansen - For Personal Use Only



Ell
MT-97 IIIGROUP 12 - ENGINES 

11 
\ 

FIG. 12-30 - CARBURETOR AIR CLEANER (Standard) (For 5D-240 Gasoline Engines With Corter Carburetor) 
(For RC-160 Series) 

NO,: IKEY DESCRIPTION I H PART NUMBERREQ'O 

CLEANER, AIR ASM, I R9173 529 

I NOTSERV ICED SEPARATEL Y 

2 NUT wiNG 1/4NC 1 140 741 
GASKET I M Iqb R23 

4 NOT SERVICED SE,DARATELY 

5 CLAMP, w/BOLT, ASM, I 65 446 R21 

BOLT I 97 925 H 
NUT, SQ, 1/4NC I IIIl 380 
WASHER I 65 447 RI 

6 SEAL I 90 133 H 

7 BRACKET , ASH. I 92 867 R I I 

PRINTED IN UNITED STATES OF AMERICA 


12-65 

Donated by John & Susan Hansen - For Personal Use Only



MT-97 

GROUP 12 - ENGINES 


NO.KEY OESCRlPT10N I H PART NUMBERAEC'O 

FIG. 12-30 - CARBURETOR AIR CLEANfR (Standard) (For 5D-24O Gasoline Engines With Carter Carburetor) - Continued 

3 ELBOW I 92 369 RI I 


9 CLAMP, ASM. 2 996261 R91 

10 HOSE I i 92 364 RI 


II ELBOW ASM I 92 363 R9 I 

I? SCREW, RO-HO., No. 12NC x 7/8" 2 127 447 


13 NUT,sQ.,No.I2NC 2 134 547 

14 CLAMP 2 90 114 H 


15 SEAL I 
 90 133 H 
16 BOLT HEX-HO. 5/16NF x 9/16" 4 182 634 


17 WASHER LK 5/ 16' MEO 4 103 320 


10 NUT HEX 5/ 16NF I 103 0 25 

19 SCREW, RO-HD., S/16NF x 2" I 422 623 

i 

i 

I 

.. _-_.. 

-

PRINTED IN UNITED STATES OF AMERICA 

12-66 

Donated by John & Susan Hansen - For Personal Use Only



MT-97 Rev. No.2, 7/56 

GROUP 12 - ENGINES 
~--- 1 

\ 
\ 
4 

~-.ll 5----­
~--. --UI --23 
---17 

I 
22 

8
ll---~I 

I 
16-_ ~ ~ 

A-31263 9--~~~.."..r:r 
FIG. 12-31 - CARBURETOR AIR CLEANER (Standard) (For SD-24O Gasoline Engines With Holley Carburetor) 

(RC-160 Series) 

i 
NO.I
KEY DE:SCRIPTION I H PART NUMBER

REQ'O 

CLEANER, A I R, ASM. I I 120 364 R91 

I NUT, WING 1/4NC I 140 741 

2 NOT SERVICED SEPARATELY 

3 GASKET I 121 846 RI 

4 NOT USED i 

5 
6 

NOT 

NOT 

USED 

USED 
--. 

7 ELBOW 1 92 868 R91 

a SCREW RD-HO No 12NF x 7/8" 2 132 985 

9 CLAMP 2 90 134 H 

10 NUT so No. 12NF i 2 134 547 --­
1 I SEAL 2 ;L01"l1 H 
12 I CLAMP A5M. 2 996 261 R9 1 

13 HOSE I I 19 424 R I 

14 NUT HEX S/16Nf i I lo:l 025 

15 CLAMP w/BOLT ASM i I 121 845 R91 

! 
SCREW 1 94~. RI 

~. BRACKET, ASM. 1 120 418 R91 

17 SCREW RD-HD 5/16NF x 2" I 422 432 

18 ELBOW 1 I 19 425 R 1 I 

19 NOT SERVICED SEPARATELY 

20 WASHER LK .5/ 16' ME!'. 4 103320 
21 BOLT HEX-HO. 5/16NF x 7/8" 2 132 ~ 
22 BOl T, HEx -HO S/16NF X 9/16" 2 60 616 H 

23 SPACER 2 "-0 6.'..§. H 
PRINTED IN UNITED STATES OF AME~ICA 

12-67 

Donated by John & Susan Hansen - For Personal Use Only



--

MT-97 
GROUP 12 - ENGINES 

2 2 
/ 4 

/ \ ! I 

16 15 

..--:=:/
I 

/ 

21 

(}I (jjlm~ B.7944A 

~D'OP@ , ,I, r 
10 11 12 13 

FIG. 12-32 - CARBURETOR AIR CLEANER (Heavy Duty, Cade 1552) (For 50-220, 5D-240 Engines) 
(All Series Except RC-160) 

, 
NOKEY DESCRIPTION I H PART NUMBERREQ'O 

-----.--. 
CLEANER, AIR, ASM. 

I ELBOW ..._ ..__...__... 

NOT FOR HOOF GOV. 

FOR HOOF QOV. CODE 1554 


... .. 

2 CLAMP, ASH. 
-~-

~ J:I2~ 
~ARTER CARB. - FOR HOLLEY CARS. 

4 NOT SERYICED SEPARATELY 


5 CLAMP w/BOLT. AS"'. 


6 CUP AS"'. 


7 BOLT H(X-HD, S/16NC x 3/4" 

8 ....ASH~, LK 5/16", "'lOP 

9 BRACKET 


12-66 

..-~.. 

I 67 176 HF 

i 

I 113085H 

i I i 113 086H 

2 996 261 R91 

I 75 748 H 
I 127 041 R I 

1 86 247 HX 
I 61 160 RI 1 
4 181 086 
4 10'1 320 
I 77 442 RI 

PRINTED IN UNtTEO STATES OF" AMERICA 

Donated by John & Susan Hansen - For Personal Use Only



MT-97 Rev. No.2, 7/56 

GROUP 12 - ENGINES 


KEY 

10 
II 

12 

13 
14 
15 
16 

17 
10 

19 

20 

2 

22 

FIG. 12-32 - CARBURETOR AIR CLEANER (Heavy Duty, Code 1552) (For SD-220, 50-240 Engines) - Continued 

PIN I 77 440 R I 
WASHER, Fl., 3/8' I 113775 

WASHER lK 3/8" ;"ED I 10'i i21 

NUT HEX 3/8NF I 103 026 
TUBE I 77 4'!lR I 
NUT, HEX" 5/16Nf 2 103 025 

BOL T, HEX-HO. 5/ I6NF x 1'374" 2 
" 

182 697 

CLAMP 2 90 134 H 
SCREW, RD-HD" No. 12NC x 7/3' 2 127 447 
SEAL I 90 133 H 

NUT so No, -'2NC 2 134 547 
BRACE 127 871 RII 

WASHER I 37 564 HA 

-­

23 BOLT 

NUT so. 

WASHER 

1/4NC 

'--' 

I 

I 

1 

I 

06 248 H 

114 '180' 
86 477 H 

~, '-~~-.-

"--' I 

I 

I 

.-­

I 

i 

, 

I 

PRINTED IN UNITED STATES OF AMERICA 

12-69 

Donated by John & Susan Hansen - For Personal Use Only



II 
MT-97 Rev. No.1, 2/56 

MEMORANDA lit 

PRiNTEO !N UNITED STATES OF AMERICA 

12-70 

Donated by John & Susan Hansen - For Personal Use Only



MT-97 Rev. No.2, 7/56 

GROUP 12 - ENGINES 


A·38318 

FIG. 12-34 - ACCELERATOR, THROTTLE AND CHOKE CONTROL (Left Hand Drive) 
(Not For Transmission Code 1374) (All Series Except RC-160) 

12-71 

Donated by John & Susan Hansen - For Personal Use Only



MT-97 Rev. No.2, 7/56 

FIG. 12-34 - ACCELERATOR, THROTTLE AND CHOKE CONTROL (Left Hand Drive) - Continued 

'!J 7 CLIP I I 74 365 H 

~ 8 KNOB 2 2 117 54 3 R91 

.!J 9 ESCUTCHEON 

THROTTLE I 1 117 572 R I 

CHOKE I I 117 573 R I 

NUT 	 i 2 2 77 789 R I 

i 

10 EXTENSION I I 80 592 RI 

,~II CLIP ! I I 137541 

12 SPRING I I 80 ~7~ RI 

13 SEAL I I 86 ~43 ?, Ii 

11, PEDAL I I !) 610 HB 

-. 

IS BOLT, HEX-HO., 5/16NF x 5/8" 	 I I IC2 685 
..._-.. 

NUT, HEx. 5/16NF 	 I I I 1()3~) _ ... 

. wASHER, LK., 5/16", MEO • 	 I I 103 320 

16 ROD 

NOT FOR T~ANS CODE 1~8~ I I T! 767 RI 
--... 

FOR TRANS., CODE 1383 I n 768 RI 

PIN COTTER, 3/32 x 1/2" I I 103 372 _.... 


WASHER, FL., 1/4" I I 110 773 


~17 	 STOP I I ')6 942 H 

SCREW, RD-HD., t'o. IONF x 1/4 ,. I I 132 894 

LEVER, ASM. I I 77 763 R II--~~ 
SWIVEL, THROTTLE CONTROL CABLE I I 77 764 R I 

WASHER FL. NO. 10 I I 118 66, 
19 BOLT HEx-HO. 1/4NF x 1- 1/4" I 1 182 660 

NUT, HEX., 1/4NF I 1 103023 
WASHER LK. 1/4 " MED. I I 103 319 

...__. 

20 SHAFT I I 77 770 RI 

SPACER I I 77 765 RI 

WASHER FL 3/8" 1 I 11877<) 

21 ROD 

FOR SD-220, SD-240 w/HOLLEY CARB. 

w/O GOV. I 117 799 R I 

w/o GOY. I i 130 139 RI 

w/HOOF GOY CODE 1554 I 117 798 R I 

w/HOOf GOY CODE 1554 I 1'\0 140 RI 

fOR 50-220, SD-240 w/CARTER CARB 

w/o GOY I 77 769 R I 

w/HOOF GOY., CODE 1554 1 84 628 RI 

FOR BD-264 	 I 141 899 RI 

22 WASHER FL., No 10 	 I I i 118676 

~ _HAND THROTTLE CONTROL PARTS wERE 0 ISCONT I NUED ,IS REGULAR 


EQUIPMENT ON R-1I0, R-120, R-130, R-150 TRUCKS W/MOOEL SO-22O 


ENGINES AFTER CHASSIS SERIAL Nos. R-I 10-40950 , R-120-8809, 


R-130-6744, R-150-1 658. AFTER THESE SERIAL Nos. THE KANO CON­

TROL IS FURNISHED UNDER CODE 0818 ONLY. 

-~-... 

PRINTED IN UNITED STATES OF AMERICA 

12-72 

Donated by John & Susan Hansen - For Personal Use Only



MT-97 
GROUP 12 - ENGINES 

NO. REC'O 

I 
 NOT FORKEY DESCRIPTION 	 FOR TRANS. I H PART NUMBER
I 	 TRANS. CODe

CODE 1383 


I 	 1383 


FIG. 	 12-34 - ACCELERATOR, THROTTLE AND CHOKE CONTROL (Left Hand Drive) - Continued 

23 	 PIN COTTER, 1/16 x I" 1 I 189 799 


24 	 SWIVEL 1 1 77 764 RI 

WASHER. 'l No. 10 I 1 118663 


~5 	 PIN.L~TTE~ 1/16 x 1 " 1 I 189 799 

WASHER, 'l., No. 10 I 1 118 676 


'-'-' 


I 


I 

~'~-"-~'-

-I----- ­

I 


i 


I 


i 	
-~-. 

I 
 -

L 

I 


PRINTED IN UNlTED STATES OF AMERICA 

12-73 

Donated by John & Susan Hansen - For Personal Use Only



--

MT-97 Rev. No.2, 7/56 

GROUP 12 - ENGINES 

I ' 
19 18 


FIG. 12-35 - ACCELERATOR, THROTTLE AND CHOKE CONTROL 
(For Transmission Code 1374) 

I NO.KEY O£SCRI PTION 
REQ·O 

I NUT, HEX. No. 10NF 2 


WASHER n. 7/32" I 


2 SPRING I 

3 SWIVEL I 


4 WASHER fL. 7/32" I 

PIN, COTTER-,-- 1[16 x 1/2" I 


ROD I
5 


I
6 PIN, COTTER. 3/32 x 1/2" 1 

WASHER, FL 1/4" I 


I 


7 LEVER, ASM. 1 


8 SPR ING I 


9 I
ROD 


10 SEAL 
 I 


II PEDAL, ASM. 1 


12 CONTROL, ASM. 1
.- ­

13 NUT .._-_.__.. ; I 


ESCUTCHEON I 

PRINTED IN UNITED STATE:S OF AMERICA 

12-74 


29 

\ 
\ 
\ 
\ 

~ 
B·B InA 

I H PART NUMBER 

120 614 


120 391 


117 110 RI 


95 140 K 


446 1'52 


112 726 


129 585 RI 


119 117 


120 392 


133 360 RII 


137 345 R I 


77 768 RI 


86 543 RI 


95 616 H8 


77 780 R91 


77 789 RI 


117 573 R I 


Donated by John & Susan Hansen - For Personal Use Only



---

IilII 

MT-97 Rev. No.2, 7/56 IIIGROUP 12 - ENGINES 

FIG. 12-35 - ACCELERATOR, THROTTLE AND CHOKE CONTROL - Continued 

14 KNOB I 117543RI 
----.-~-----

15 BOLT, HEX-HD. ,_ 5/16NF x 5/8" I 181 593 

NUT, HEX., 5/16NF I 120 368 

WASHER, LK., 5/16", MED. I 120 214 : 


16 SCREW, TRUSS-HD., S/I6NF x 2" I 179 072 

NUT HEX., ')/16NF I 103 025 

N\JT, CAGE S/16NF I 113516 R91 

WASHER FL, 5/16 I 120 393 


17 ROD I 129847 RII 

IS NUT HEX. ilSNe I 120 377 

19 YOKE ADJ 1/4NC I 116 320 


20 BOLT, HEX-HD., 1/4NF x 1-1/4 I 181 573 

NUT-, HEX' J 1/4_NF I 1.20 367 

~-

WASHER, LK., I/~", MEO I 120 380 


21 PIN, COTTER, 3/32 x 1/2" I 112726 

WASHER, FL 7/32" I 120 391 


22 _PIN, COTTER 1/16 x 1/2' I 112 726 

PIN, ROO END, I~' I 137 083 


23 PIN, COTTER, 3/32 X 1/2" I I 119 117 

WASHER, FL. 5/16' I I 120 322 


24 WASHER, FL., 3/8" I 120 394 

25 SHAFT I 77 770 R91 


26 SCREW. RD-HD. 1/4NC x 3/4" I i 133 043 

WASHER, LK., 1/4", MED. I 120 380 


27 BRACKET I 134 681 RI 


28 PIN, -""TTER 1/16 x 1/2" I 112 726 

SPR ING I 95 141 H 


..- ­
WASHER, n. 7/32" I 120 391 


, 

29 WASHER fL 9/<.2 I 117 19') R I 
._­

i 


i 

.. 


i 

i 


PRINTED IN UNITED STATES OF AMERICA 

12-75 

Donated by John & Susan Hansen - For Personal Use Only



MT-97 Rev. No.2, 7/56 

GROUP 12 - ENGINES 

1­

FIG. 12-36 - ACCELERATOR, THROTTLE, AND CHOKE CONTROL 
(RC-160 Series) 

: 

.. 
I CLIP 1.--. 

2 SOL T, HEX-HD. 114NF x 1/2" 1 

NUT, HEX. 1/4NF II 
WASHER, L-"- 1/4" "lED. I 

--_ 
3 

.. 

EXTENSION 1 

4 GROMMET 2 

CABLE, ASM. (THROTTLE)5 .---. 
FOR CARTER CARB. 1 

,OR HOLLEY CARB. 1--.. 

6 ESCUTCHEON I 

THROTTLE I 

CHOKE I 

~I NUT 2 
KNOB 2 

/Jl2!±l 

182 647 
103 024 

103 312 

88 1-:2 H 

..s.lQU 

8L.2.§l~ 
12L 811 R9 1 

1/7 ">72 R 1 


117 573. R 1 


n 789 RI 


I 17 54~ R21 

PRINTEO IN UNITED STATES OF" AMERICA 

12-76 

Donated by John & Susan Hansen - For Personal Use Only



--

MT-97Rev. No.2, 7/56 


GROUP 12 - ENGINES 


FIG. 12-36 - ACCELERATOR, THROTTLE, AND CHOKE CONTROL - Continued 

CABLE ASM (CHOKE) 

FOR CARTER CAl 1 87 961 R91 
9 

I-. IFOR HOLLEY CARB. 1 157 595 R91.- ­
10 SEAL I 86 543 RI 

II ROD I _80 ~RI 


PIN COTTER 3/32 x 1/2" I 103 372 

WASHER, FL 1/4" I 118 773 


12 PEDAL I 95 616 HB 

I 
13 I BOLT H~D 'i/16Nf x 3/~" I 182 687 


NUT, HEX. 5/16NF I 103 025 


WASHER. LK. 5116" MED. 1 103320 


14 CLIP I 137 54 1 


BOL T, HEX-HO. J /4NF x J /2" I 182 647 


I NUT HEX 1/4NF I I 103 024 


WASHER LK 1/4' MEO _I 1033-'.2. 


I') BOLT HEX-HO 5Lr§NF x ,)/8' 1 182 685 


NUT HEX 5/16NF I 103 025 


I Wr,SHER, LK. 5/1~ MED. I 103 320 


16 WASHER FL. No: 10 I , liS 676 


PIN ~OTTER 1/16)( I" I 182 799 


17 SPRING I 95 141 H 


IS NUT HEX No 10NF 2 II,) 999 


19 SWI VEL I I 9'i 140 H 

I 


20 ROD L 
w/o GOv ~FOR 50-220 50-240 ENG.) I 1-'7 799 R I 

w/o GOV (fOR BD-261j ENG) I 141 S99 RII
i 


"'/HOOF GOY L.SODE 1554 (FOR 5D-220 50-240 ENG) I I 117 798 R I 


21 SWIVEL I 77 764 R I 

WASHER, FL., No. 10 I 118 663 


22 STOP I I 36 942 H 


SCREW, RD-HD., No. 10NF x 1/4" I 132 894 


23 SHAFT I 123 667 RI 


SPACER I 74 885 RI 


WASHER, FL., 3/8" I J 18 775 

I 


24 LEVER T7 163 RII
~ 

25 ~T HEX:-~ Ij4NF x l-Jj4" L I 182 666 


NUT HE x 1/4NF I 103 024 


_WASHER. l'< 1/4" MED I 103 319 


26 NUT Hex I/4NF 2 101 0211 

PRINTED IN UNITED STATES OF AMERICA 

12-77 

Donated by John & Susan Hansen - For Personal Use Only



• • 

--

MT-97 
GROUP 12 - ENGINES 

FIG. 12-36 - ACCELERATOR, THROTTLE, AND CHOKE CONTROL - Continued 

27 SWIVEL I 74 882 RI 

PIN, COTTER, 1/16 x 5/8" I 137 142 

SPR ING I 92 141 H 
WASHER, Fl., 1/4" I 118 773 

i 

'28 ROD I 123 810 RI 

29 SHAFT AS" I 86604RII 

'10 SPR ING I 9') 62, H 

i 

I 

, 

I 

---~" 

---" 

I 

PRINTED IN UNITED STATEs OF AMERICA 

12-78 

Donated by John & Susan Hansen - For Personal Use Only



MT-97Rev. No.2, 7/56 

GROUP 12 - ENGINES 


24 
I 

I 

I 


.~' 13- .~~ 1/ 
. L.. / ~Ii. I 

L'~'~\XI -=-4 


/~ 

_---Ill 

" 19 

21 
I 

A.3B319 

FIG. 12-37 - ACCELERATOR, THROTTLE AND CHOKE CONTROL (Right Hond Drive) 

! I 
KEY DESCRIPTION I M F"ART NUMBER 

i 
I 


2 WASHER. FL No 10 X 118 676 


3 SPR I NG X 95 141 H 


I PIN. COTTER I /16 x I" X 189 799 

4 SPRI NG X 
~-

137310R I 


NUT HEX. No. lONF X X 103 088 


SWIVEL X X 95 140 H5 

6 eLI P x x 137 541 


."*' 7 BOLT HEx-HD. I/4NF x 3/4" x x 182 654 
INUT HEX. 1/4NF X x 103 023 

WASHER LK 1/4" MED, x x 10j 319 

,ii', HAND THROTTLE CONTROL PARTS WERE DISCONTINUED AS REGULAR EQUIPMENT 

ON R-IIO R-I20, R-I30LR-l'i0 TRUCKS wLMoOEL 5D-220 ENGIN~ AFTER ! 
CHASSIS SERIAL Nos R-IIO-40950 R-Izo-8809 R-IlO-6744 R-150-16'j8 


I

ArYER THESE SER I A Nos THE HAND CONTROL IS eURN I SHED UNDER CODE 


0818 ONLY I 
PRINTED IN UNITED STATES OF AMERICA 

12-79 

Donated by John & Susan Hansen - For Personal Use Only



----

MT-97 Rev, No, 2, 7/56 
GROUP 12 - ENGINES 

DESCRIPT!ON I H PART NUMBER 

FIG. 12-37 - ACCELERATOR, THROTTLE AND CHOKE CONTROL (Right Hond Drive) - Continued 

'*' 8 CABLE X X 77 7f,c R91 

GROMMET X I X 2 lOb Y 

:*' 10 KNOB X X 117 'jq R91 

9 

... ..--..--..--..---.~--..--~--..~-

! .... I 
..__..- ..........__.... _ ..__.... 


-~~--.~.- ~..---..--~~..--..~- - ..~ 

II ESCUTCHEON 

"-"--'--"-' 


_ .. -_.._ .... I 

~ 
THf~OTTLE X X I 17 572 R I 

CHOKE X X 117573 RI 

NUT X X 77"789 RI 
..---.. 

12 . EXTENSION X : X 80 592 RI 

13 SHAFT ASM. X X 85 031 RII 


PIN, COTTER 3/32 x 3/11" X X 131 16~ 


wASHER FL.. 7116" X X 118 776 


14 SPRING X X 80 575 RI 


15 PEDAL X X 9'5 616 HB 


16 ROD X X 81 43C RI 


11 SEAL X X 86 543 RI 


18 seREvl RD-HO. 5/16NF x 5/8" X X 422 615
I 

NUT HEX. 5/ 16NF X X 103 025 
Wft.5HER LK. 5/16" MEO. X X 103 320 

..- ­
19 BOLT HEX-HD. 5/16NF x 5/8" X X 182 68'5 


NUT HEX s/16NF X X I ()3 025 


WASHER lK ')/16" MED X X ..!..o3 120 

! 

20 ' SH~FT ASH. 


I X 
 81 39! RII 
-. 

X 146 8211 R91'-_.. 

SPAC ER X X 85865 RI 

21 ROD I 

FOR ~D-220 ENG. X X (11-1844 RI 
I FOR SD-21JO ENG X X 84866 RI 

(!:. 22 STOP i X X 36 942 H 

SCREW RD-HO No 10NF x I/h" X X 132 894 
I 

23 ROD 

FOR 5D-220 SD-ZhO w/HOLLEY CARB. 

(',I/o GOV.) X 117 799 R I 

(',I/o GOv.) X 11,6 75'i RI 

(w/HOOF GOv.CODE 1'i'i1!) X 117798RI 

FOR 5D-220 SD-2ho wiCARTER CARS _. 

(w/o GOv.) X I 77 769 RI 

( w /HOOF GOv. CODE 1554) X 84 628 RI 

24 SwiVEL X X 77 764 R I 

vIASHER, F _ ., N0:_LO"""'_____. X X 118 66'\ 


.'*' HANJ THROTTlE CONTROL PARTS WERE DISCONTINUED AS REGULAR EQUIPMENT 

..- ­

ON R-IIO, R-120R-110 R-150 TRUCKSW/M0DEL 5D-220 E'GIN£ AFTER 

-_ 
 CHASSIS S£RIA Nos R-110-40950 R-120-8809 R-I~0-6744 R-I"O-16')8.
.. 

AFTER TH£SE SERtAL Nos~ THE HAND CONTROL IS FURNISHED UNOER CODE 

(.818 O'lY .. ­
PRINTED IN UNITED STATES OF AMERICA 

12-80 

Donated by John & Susan Hansen - For Personal Use Only




